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Section 1: Introduction

1.1 General

This report contains an assessment of an apparatus against Electromagnetic Compatibility
Standards based upon tests carried out on samples submitted to the Laboratory.

Test performed by: Element Hull []
Unit E
South Orbital Trading Park
Hedon Road
Hull, HU9 1NJ.
United Kingdom.

Telephone: +44 (0) 1482 801801
Fax: +44 (0) 1482 801806

Element North West [X]
Unit 1

Pendle Place

Skelmersdale

West Lancashire, WN8 9PN

United Kingdom

Telephone: +44 (0) 1695 556666
Fax: +44 (0) 1695 577077
Tests performed by: S Hodgkinson
Report author: S Hodgkinson

This report must not be reproduced except in full without prior written permission from
Element Materials Technology
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1.2 Tests Requested By
This testing in this report was requested by:

Axell Wireless
Aerial House
Asheridge Road
Chesham
Buckinghamshire
HP5 1TU

1.3 Manufacturer

Axell Wireless
Aerial House
Asheridge Road
Chesham
Buckinghamshire
HP5 1TU

1.4 Apparatus Assessed
The following apparatus was assessed between the 18" August 2015 and 7" January 2016

MBF-40 Americas HP43 is a Digital Fibre Fed Repeater
For the purposes of testing, the device was operating in following bands.

Downlink Uplink
728-757TMHz 698-716MHz
776-787MHz
862-869MHz 817-824MHz
869-894MHz 824-849MHz
1930-1995MHz 1850-1915MHz
2110-2155MHz 1710-1755MHz

The MBF - Multi-Band Fibre optic fed system encapsulates solutions for both indoor and
outdoor environments for single or multi-operator use. It offers seamless coverage in any indoor
environment such as tunnels, metros and larger buildings.

Note: In the 2110-2155MHz /1710-1755MHz band, the Narrow band testing was omitted, as only
wideband modulation scheme used (AWGN testing only performed). See appendix D.
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15 Test Result Summary

Full details of test results are contained within Appendix A. The following table summarises the

results of the assessment.

The statements relating to compliance with the standards below apply ONLY as qualified in the
notes and deviations stated in sections 1.6 to 1.7 of this test report.

Full details of test results are contained within Appendix A. The following table summarises the

results of the assessment.

FCC Appendix
Test Type KDB935210 D05 June 5" | \PP Result
2015 in Report

Downlink AGC Threshold 3.2 Al Pass

Downlink EUT out-of-band rejection 3.3 A2 Pass
Downlink EUT input-versus-output signal 3.4 A3 Pass

comparison
Downlink EUT mean output power and amplifier 35 A4 Pass
gain

Downlink EUT out-of-band/block emissions 3.6.2 A5 Pass
Downlink EUT out-of-band/block emissions 3.6.3 A6 Pass
Downlink EUT Radiated spurious emissions 3.8 A7 Pass
Uplink AGC Threshold 3.2 B1 Pass

Uplink EUT out-of-band rejection 3.3 B2 Pass

Uplink EUT input-versus-output signal 3.4 B3 Pass

comparison

Uplink EUT mean output power and amplifier gain 35 B4 Pass
Uplink EUT out-of-band/block emissions 3.6.2 B5 Pass
Uplink EUT out-of-band/block emissions 3.6.3 B6 Pass
Uplink EUT Radiated spurious emissions 3.8 B7 Pass
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Downlink Part 90 additional testing

Part 90.614

Part 90.635

Part 90.691
47CFR20.20(c)

A8

Pass

Downlink Part 90 additional testing

Part 90.614

Part 90.635

Part 90.691
47CFR20.20(c)

B8

Pass

1.6 Equipment Test Conditions

Product class:

Uplink

ClassA[ ] ClassB[X]

Downlink

ClassA[ ] ClassB[X]

Product Use:

Commercial Mobile Radio Service

Supply Voltages:

Vnom

110Vac

Note: Vnhom voltages are as stated above unless otherwise shown on the test report page

Single channel

[]

Equipment Category: Two channel [1]
Multi-channel X]
Element
] Skelmersdale X]
Test Location
Hull []
Other [ ] Please Specify
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1.7 Standard References
47 CFR 90 Code of Federal Regulations, Title 47 Part 90S
47 CFR 2 Code of Federal Regulations, Title 47, Part 2, “Frequency allocations and

Radio Telemetry Matters;
General Rules and Regulations”

47 CFR 27 Code of Federal Regulations, Title 47 Part 27

47 CFR 22 Code of Federal Regulations, Title 47 Part 22

47 CFR 24E Code of Federal Regulations, Title 47 Part 24E

TIA EIA-603-D Land Mobile FM or PM Communications Equipment Measurement and

Performance Standard

KDB935210 D05 Measurement Guidance for Industrial boosters and non-consumer signal
Booster, Repeater, and Amplifier devices.
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1.8 Notes Relating To Assessment
With regard to this assessment, the following points should be noted:

The results contained in this report relate only to the items tested and were obtained in the
period between the date of initial receipt of samples and the date of issue of the report.

The apparatus was set up and exercised using the configurations, modes of operation and
arrangements defined in this report only.

Particular operating modes, apparatus monitoring methods and performance criteria required by
the standards tested to have been performed except where modified in Section 1.7 of this test
report (Deviations from Test Standards).

For emissions testing, throughout this test report, “Pass” indicates that the results for the sample
as tested were below the specified limit (refer also to Section 2, Measurement Uncertainty).

Where relevant, the apparatus was only assessed using the monitoring methods and
susceptibility criteria defined in this report.

All testing with the exception of testing at the Open Area Test Site was performed under the
following environmental conditions:

Temperature :17t023°C
Humidity :45t075 %
Barometric Pressure : 86 to 106 kPa
All dates used in this report are in the format dd/mm/yy.

This assessment has been performed in accordance with the requirements of ISO/IEC 17025.
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1.9 Deviations from Test Standards

There were no deviations from the standards tested to.

1.10 Test Site

Location Chamber Number Site Type Used For testing
EMC Chamber 1 ATS
Pendle Place EMC Chamber 2 ATS
REF 940 Radio ATS X

OATS - Open area test site
ATS - Alternative Test Site
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Section 2: Measurement Uncertainty

2.1 Measurement Uncertainty Values
For the test data recorded the following measurement uncertainty was calculated:

Radio Testing — General Uncertainty Schedule

All statements of uncertainty are expanded standard uncertainty using a coverage factor of 1.96 to give a 95% confidence where no
required test level exists.

[1] Adjacent Channel Power
Uncertainty in test result = 1.86dB
[2] Carrier Power

Uncertainty in test result (Power Meter) = 1.08dB
Uncertainty in test result (Spectrum Analyser) = 2.48dB

[3] Effective Radiated Power
Uncertainty in test result = 4.71dB
[4] Spurious Emissions
Uncertainty in test result = 4.75dB
[5] Maximum frequency error

Uncertainty in test result (Frequency Counter) = 0.113ppm
Uncertainty in test result (Spectrum Analyser) = 0.265ppm

[6] Radiated Emissions, field strength OATS 14kHz-18GHz Electric Field
Uncertainty in test result (14kHz — 30MHz) = 4.8dB,
Uncertainty in test result (30MHz — 1GHz) = 4.6dB,
Uncertainty in test result (1GHz — 18GHz) = 4.7dB

[7] Frequency deviation

Uncertainty in test result = 3.2%

[8] Magnetic Field Emissions

Uncertainty in test result = 2.3dB

[9] Conducted Spurious

Uncertainty in test result — Up to 8.1GHz = 3.31dB
Uncertainty in test result — 8.1GHz — 15.3GHz = 4.43dB
Uncertainty in test result — 15.3GHz — 21GHz = 5.34dB
Uncertainty in test result — Up to 26GHz = 3.14dB

[10] Channel Bandwidth

Uncertainty in test result = 15.5%
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[11] Amplitude and Time Measurement — Oscilloscope
Uncertainty in overall test level = 2.1dB,

Uncertainty in time measurement = 0.59%,

Uncertainty in Amplitude measurement = 0.82%

[12] Power Line Conduction

Uncertainty in test result = 3.4dB

[13] Spectrum Mask Measurements

Uncertainty in test result = 2.59% (frequency)
Uncertainty in test result = 1.32dB (amplitude)

[14] Adjacent Sub Band Selectivity

Uncertainty in test result = 1.24dB

[15] Receiver Blocking — Listen Mode, Radiated
Uncertainty in test result = 3.42dB

[16] Receiver Blocking — Talk Mode, Radiated
Uncertainty in test result = 3.36dB

[17] Receiver Blocking — Talk Mode, Conducted
Uncertainty in test result = 1.24dB

[18] Receiver Threshold

Uncertainty in test result = 3.23dB

[19] Transmission Time Measurement

Uncertainty in test result = 7.98%
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Section 3: Modifications

3.1 Modifications Performed During Assessment

No modifications were performed during the assessment
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Appendix A: Downlink Formal Emission Test Results

Abbreviations used in the tables in this appendix:

Spec : Specification ALSR : Absorber Lined Screened Room
Mod : Modification OATS  : Open Area Test Site
ATS . Alternative Test Site
EUT : Equipment Under Test
SE : Support Equipment Ref : Reference
Freq : Frequency
L : Live Power Line
N : Neutral Power Line MD : Measurement Distance
E : Earth Power Line SD : Spec Distance
Pk : Peak Detector Pol : Polarisation
QP : Quasi-Peak Detector H : Horizontal Polarisation
Av : Average Detector \% : Vertical Polarisation
CDN : Coupling & decoupling network
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Al

AGC Threshold conducted

Test Details:
Measurement standard KDB935210 D05 Clause 3.2 Part 2.1046
EUT sample number S01
Modification state 0
SE in test environment S02
SE isolated from EUT None
EUT set up Refer to Appendix C
728-757TMHz
Downlink @ AGC Threshold
Signal Output
Channel Input Level at Conducted
Centre Modulation Gi'&frittor Cable Spectrum Aggglueaf;r Gain Output
Frequency Le\'/JeI Loss Analyser Loss (dB) Power
(MHz) (dB) (dBm) (dBm)
(dBm) (dB)
742.500 MSK -0.69 0.38 -3.50 46.40 43.97 42.90
742.500 AGWN -0.20 0.38 -2.20 46.40 44.78 44.20
869-894MHz
Downlink @ AGC Threshold
Signal Output
Channel Level at Conducted
CEeimiiie Modulation G(e)rairittor Inpllit)gsble EIESi Aggglueaf:)r il QLI
Frequency L \? | dB Analyser L (dB) Power
(MHz2) e (1) (dBm) BEE (dBm)
(dBm) (dB)
878.00 MSK -1.00 0.45 -7.30 46.40 39.24 39.10
878.00 AGWN -0.80 0.45 -6.50 46.40 40.45 39.90
1930-1995MHz
Downlink @ AGC Threshold
Signal Output
Cg:r?t?sl Generator | Input Cable SLee\i:etlrL?;n Cable & Gain Cogftuitted
Modulation output Loss P Attenuator p
Frequency Level (dB) Analyser Loss (dB) Power
(MHz) v (dBm) (dBm)
(dBm) (dB)
1962.5 MSK 6.20 0.73 -3.60 46.2 37.13 42.60
1962.5 AGWN 4.80 0.73 -2.60 46.2 39.53 43.60
2110-2155MHz
Downlink @ AGC Threshold
Signal Output
CEmmEL Generator | Input Cable Leve) e Cable & . CEmaE
CEeimiiie Modulation output Loss EIESi Attenuator Gl QLI
Frequency Le\?el (dB) Analyser Loss (dB) Power
(MHz) (dBm) (dBm) (dB) (dBm)
2132.5 AGWN 4.50 0.90 -1.70 46.4 41.10 44.70

.Test method used KDB935210 D05 clause 3.2
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A2 EUT out-of-band rejection conducted
Test Details:
Measurement standard KDB935210 D05 Clause 3.3
EUT sample number S01
Modification state 0
SE in test environment S02
SE isolated from EUT None
EUT set up Refer to Appendix C
Frequency Fl Fh .
MHz FO MHz MHz 20 dB Bandwidth
742.50 740.641025 723.677884 760.625000 36.947MHz
878.00 878.256410 858.512820 898.256410 39.743MHz
1962.50 1967.708333 1925.520833 2007.291667 81.770MHz
2132.50 2118.437500 2099.326923 2166.754808 67.427MHz
20dB bandwidth 728-757MHz
® *RBN 300 kHz Marker 1 [T1 ]
VBN 1 MHz 25.17 din
Ref 31 dBn *Att 5 dB SANT 5 ms 740.641025641 MHz
"0 offéet  47|cB 7 nE [T 29.00 @B
N — 8 e i
4_.10 15
i i o n]
760625000000 MHz
) | \
| \
20
7:3:. - AW AN l,.,wf WWWMWN
[~ —-A0
==Y
[~ —a0

Center 742.5 VHz

14.5 WHz/ Span 145 MHz

Date: 14.AUG.2015 11:13:22
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20dB bandwidth 862-894MHz

® “RBNV 500 kHz Marker 1 [T1 ]
VBW 2 Mz 23.72 dBr
Ref 31 dBn “Att 5 dB SNT 2.5 ms 878.256410256 MHz
< oret_a7l® - WW
BN 39.7 44 MHz
. ™ Tenp |1 [TL [ B

8%8.51282(0513 MHz
Tenp (2 [T1 ngiB]

: | )
f r oo eonfins
|
|
|

>
<
u

|

B
| ,
S st A A AN AN A A 4] Wanard st Monrady T
|- -4C
=
60
Center 878 Mz 16 Mz/ Spen 160 MHz
Date: 14.AUG.2015 11:22:56
20dB bandwidth 1930-1995MHz
MARKER 1 “RBN 1 MHz Marker 1 [T1 ]
1.€€77C833% Crz VBN 3 MHz 20.90 dBr
Ref 31 dBm “Att 5 dB SNT 2.5 ms 1967708333 GHz
X Offict  47|cB ndB [TL] ~00 aB
N BN 1. MHz
L Tenp |1 [T1 | 5]
x 02 dar
1 54 1.925520833 GHz
L F1c Temp |2 [T1 ngig]
20 |
s 2.007291667 GHz
i ’ \
B I \
20
it al bk M«J \WWW o
- —30
|- 40
-850
80
Center 1.9625 GHz 2.5 MHz/ Spen 325 MHz

Date: 14.AUG.2015 11:55:58
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20dB bandwidth 2110-2155MHz

MARKER 1 “ RBN 500 kHz Marker 1 [T1 ]
2.1184575 Ckz VBN 2 MHz 20.93 dBr
Ref 31 dBm “AtE 5dB SAT 2.5 ms 2.118437500 GHz
X Offiet 47|B ncdB [T1] 00 B
1 BN 67. 15 rszl
Y Tenp |1 [TL 5] | & ]
x 82 dBr
1 P \ 2099326923 GHz
= e Tenpl2 [T1 "
.11 dBr
fl \(12 2.166754808 GHz

i /
-2q
/ \u .
1 A A Lol il

Center 2.1325 GHz 22.5 \Hz/ Span 225 MHz

Date: 14.AUG.2015 12:05:49
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A3 EUT input-versus-output signal comparison conducted

Test Details:
Measurement standard KDB935210 D05 Clause 3.4 Part 2.1047 2.1049
EUT sample number S01
Modification state 0
SE in test environment S02
SE isolated from EUT None
EUT set up Refer to Appendix C
728-746MHz AWGN < AGC
® *RBN S0 kHz Marker 1 [T1 ]
VBN 200 kHz 36.21 dBr
Ref 56 dBn ALt 10 dB “SANT 120 s 740.858974359 MHz
Offset  47|dB oBW [4.07 77 MHz
s T .75 aar|IA
e L : 740_4??71 O VHz
e A A i r o t 2852 dBr
M “‘”"‘\12 744 525641026 Mz|
"3C
3 // R\
m1C

Date: 5.0CT.2015 13:12:24

1.6 vHz/
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728-746MHz AWGN 3dB above AGC

@ “RBN 50 KHz varker 1 [T1 ]
VBN 200 kHz 37.50 dhr
Ref 56 dBm “ALE 10 B “SNT 120 s 741.602564103 MHz
Offfet 47|cB BN |4.07 MHz

] e L od 3 L.—r’l
2¢_58 dar |

740.448717949 Mz
1 i P * Tap[Z [TT OBV |

744525641026 VHz

Center 742.5 MHz 1.6 MHz/ Span 16 MHz

Date: 5.0CT.2015 13:14:45

728-746MHz AWGN Signal Generator only

@ RBNV 50 Kz Marker 1 [T1 ]
VBN 200 Kriz :
Ref 15 cBm AAtE 10B  CSAT 120's
| 1C
[1 e
M 1
A,
B ]p K
L o { \
L / \
L / \ .
L ( )
- —60
WWWWWJ%M"/W{ Luuw,. PRIV TR e
|- —7C
I-—80
Center 742.5 Mz 1.6 M/ Spen 16 Mz

Date: 5.0CT.2015 13:26:29
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728-746MHz MSK = AGC

@ SREN 2 Kz varker 1 [T ]
VBV 5 kHz 35.52 dBr
Ref 56 dBm ALt 5dB “SANT 120 s 742.461533462 VHz
Offset  47|dB 0OB\245.192307692 kHz

T 1 rm
T

20.51 dar|iE
742378205128 MHz

[T me—
-3 dar|
. 742623391436 NHz

‘le2

A
E

10

Center 742.5 VHz 100 kHz/ Span 1 VHz

Date: 2.0CT.2015 11:43:49

728-746MHz MSK 3dB above AGC

<§§> “RBN 2 kHz Marker 1 [T1 ]

VBN 5 kHz 35.88 dBr
Ref 56 dBm Attt 5 dB *SNT 120 s 742461538462 MHz
Offset  47|dB 0OB\243.5897- kiHz

C e Lad 3 ::r"

.38 cbr|IF

742. 128 MHz

-4ac T Tap (2 [TT

.37 dar
1872 MHz

[, &

=
b
v
R
<

Center 742.5 VHz 100 kHz/ Span 1 MHz

Date: 2.0CT.2015 11:46:34
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728-746MHz MSK Signal Generator only

@ SREN 2 Kz varker 1 [T ]
VBN 5 KHz —7.34 dBr
Ref 12 dBm “Att 10 dB “SNT 120 s 742 567307692 MHz
Fac EBN2AS
Temp |1 [T1
—24_02 dar|E
C 42378205128 Mz
WE.= d 1 Temp (2 [T1 oBA]
= | N 2550 cbr
- W 742_6233971436 MHz
L by
o0 "\v'\“
- o \
.

Center 742.5 MHz

Date: 2.0CT.2015 11:57:45

100 kHz/
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869-894MHz AWGN = AGC

@ “RBN 50 KHz varker 1 [T1 ]
VBV 200 kHz .
Ref 56 dBm “ALt 10 B “SNT 120 s
offfet 47|cB
C
= | 0
A
T¢‘qu»um«nﬂmkuahuwa\
il 2

B -
i M,

Center 878 VHz 1.6 \Hz/ Span 16 VHz

Date: 5.0CT.2015 13:18:05

869-894MHz AWGN 3dB above AGC

@ “RBN 50 Kz Marker 1 [T1 ]
VBN 200 kiHz
Ref 56 dBm “Att 10 oB “SNT 120 s
offfet 47|cB
9
[1 e s

E
ol

Center 878 MHz 1.6 MHz/ Span 16 MHz

Date: 5.0CT.2015 13:20:23
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869-894MHz AWGN Signal Generator only

@ “RBN 50 Kz Varker 1 [TL ]
VBW 200 kHz ;
Ref 15 dBm “Att 10 dB “SNT 120 s
|- 1C
1 e
MAXH 1
,).umﬁvwmw
10 ?»1 i"z
B [ \
B / 1
|T—4a / \ I8
- -850 , \
- —60
ST R R [ T
|- —7C
80
Center 878 VHz 1.6 \Hz/ Span 16 VHz
Date: 5.0CT.2015 13:23:48
869-894MHz MSK < AGC
@ “RBN 2 kHz Marker 1 [T1 ]
VBW 5 KHz 35.46 dBr
Ref 56 dBn “Att 5B “SAT 120 s 877.961538462 MHz
Off$et  47|cB
9
[1 e T

Ea
£

|V

F-30 uﬂvV *kwv“»“hmw
e
Center 878 MHz 100 kHz/ Span 1 MHz

Date: 2.0CT.2015 12:18:22
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869-894MHz MSK 3dB above AGC

@ “RBN 2 Kz varker 1 [T ]
VBV 5 kHz -
Ref 56 cBm “Att 5 B “SNT 120 s

Offgset  47|dB

)
3

m-10

Center 878 VHz 100 kHz/ Span 1 VHz

Date: 2.0CT.2015 12:22:24

869-894MHz MSK Signal Generator only

@ “RBN 2 KHz Marker 1 [T1 ]
VBN 5 kHz —7.20 dBr
Ref 12 dBm “Att 10 dB “SWNT 120 s 878.008012821 MHz
I-1C OB 192357692 Kz
Tenp |1 [T1
—24_39 cen|IA

:

P

Center 878 VHz 100 kHz/ Span 1 VHz

Date: 2.0CT.2015 12:11:27
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1930-1995MHz AWGN < AGC

Ref 56

dBm

“Att 10 dB

“RBW 50 kHz
VBN 200 kHz

*SNT 120 s

Offy

set  47|dB

L —F

i

= |

Date: 5.0CT.2015 12:27:44

1930-1955MHz AWGN 3dB above AGC

®

Ref 56

dBm

“Att 10 dB

1.6 MHz/

“RBW 50 kHz
VBN 200 kHz

*SNT 120 s

Span 16 VHz

Marker 1 [T1 ]

OfFfy

st 47|dB

i

[
%
u

INWNTNRNY [N HYA W |

5//{

e

Date: 5.0CT.2015 12:30:03

1.6 MHz/
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1939-1955MHz AWGN Signal Generator only

@ “RBN 50 kHz
VBN 200 kHz

Ref 14 dBm “Att 10 dB *SNT 120 s

Marker 1 [T1 7]
-6.88 dBr
1.963474359 GHz

BN |4.102564103 MHz|

MAXH
TS ST I

Terp |1 [T1
-14.08 dar|
1
Temp |2 [T1

—14.49 dBr

1064551282 CHz=

Center 1.9625 GHz 1.6 MHz/

Date: 5.0CT.2015 12:57:52

1930-1955MHz MSK < AGC

@ “RBN 2 KHz
VBN 5 kHz

Ref 56 dBm “Att 5 dB *SNT 120 s

Span 16 VHz

Marker 1 [T1 ]
36.39 dBr
1.962568910 GHz

Offset  47|dB

OBW246.794871795 kHz

Ferp |1 R
20.34 dar|iE
1.962376603 GHz

&P [T opv |

1.962628397 GHz

Y

F—20
L "
P W"\W
o)
Center 1.9625 GHz 100 KHz/ Spen 1 MHz

Date: 2.0CT.2015 12:29:11
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1930-1955MHz MSK 3dB above AGC

<§§> “RBN 2 kHz Marker 1 [T1 ]

VBV 5 kHz 36.68 dBr
Ref 56 dBm At 5dB “SWNT 120 s 1.962461538 GHz
Offset  47|dB OBW243.5897- kHz

= Terp 1

.79 aar|E

1.9623 GHz

X Fac T Tamp |2 LTI

19.63 dBr
1.962621795 GHz

In
£

|/

eV T TVl
m—4a
Center 1.9625 GHz 100 kHz/ Span 1 MHz

Date: 2.0CT.2015 12:31:35

1930-1955MHz MSK Signal Generator only

@ “RBN 2 kHz Marker 1 [T1 ]
VBV 5 kHz -8.41 dBr
Ref 12 dBm ~Att 10 dB “SNT 120 s 1.962463141 GHz
- 1C OB _LvLJJICb N‘KI
Terp|1 [T1
—24.42 cer|IF
I'C T-96237"
m“;"i‘ 1 Terp|2 [T1
A | M _28.20 dar
-0 1.960621795 Gz
F_o0 T

Center 1.9625 GHz 100 kHz/ Span 1 MHz

Date: 2.0CT.2015 12:39:40
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2110-2155MHz AWGN = AGC

@ “RBW 50 kHz Marker 1 [T1 ]
VBN 200 kHz 3568 dar
Ref 56 dBm “Att 10 B “SAT 120 s 2.133705128 GHz
Offfet 47|dB BN |4.07¢ MHz
5C Ferp i
.55 der|IE
2. 18 Gz
M= o 1 e [Z [TT
ass ol 29.03 dBr
41" “\Tz 2 134528641 Grz| “
I-3C

N
I
—

é
i
£
<

B

Center 2.1325 Gz 1.6 MHz/ Span 16 MHz

Date: 5.0CT.2015 13:04:46

2110-2155MHz AWGN 3dB above AGC

@ “RBW 50 kHz varker 1 [T1 ]
VBNV 200 kHz -
Ref 56 dBm “Att 10 B “SNT 120 s
Offfet 47|cB
3
=
MAXH Y
A %2
) / \
) l \
LG (

Center 2.1325 GHz 1.6 \Hz/ Span 16 VHz

Date: 5.0CT.2015 13:07:15
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2110-2155MHz AWGN Signal Generator only

@ *RBN 50 kHz Marker 1 [T1 ]
VBNV 200 kHz —7.48 dBr
Ref 14 dBm *Att 10 dB “SANT 120 s 2.132679487 GHz
BN _[4.102563108 MHz
3 Tl
-13.68 cbr|IE1
e C 2. 3718 GHz
d Tenp |2 [T1 OBN]
e b i.u Al N —13-66 dar
e ff"’\’"’w \f 2 124564292 Gt
| |
| |
I~ —40
) \ e
. | |
m-60
r—7o
-—80
Center 2.1325 GHz 1.6 MHz/ Span 16 MHz
Date: 5.0CT.2015 12:54:56
Bandwidth comparison results
Equipment under test or . .
Frequency Band MHz Signal Generator Signal type Bandwidth
728-746 Equipment AWGN 4.076923MHz
728-746 Signal Generator AWGN 4.102564MHz
728-746 Equipment MSK 245.192307kHz
728-746 Signal Generator MSK 245.192307kHz
869-894 Equipment AWGN 4.102564MHz
869-894 Signal Generator AWGN 4.102564MHz
869-894 Equipment MSK 245.192307kHz
869-894 Signal Generator MSK 245.192307kHz
1930-1995 Equipment AWGN 4.102564MHz
1930-1995 Signal Generator AWGN 4.102564MHz
1930-1995 Equipment MSK 246.794871kHz
1930-1995 Signal Generator MSK 245.192307kHz
2110-2155 Equipment AWGN 4.102564MHz
2110-2155 Signal Generator AWGN 4.102564MHz
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A4 Mean output power and amplifier gain conducted

Test Details:
Measurement standard KDB935210 D05 Clause 3.5 Part 2.1046
EUT sample number S01
Modification state 0
SE in test environment S02
SE isolated from EUT None

EUT set up Refer to Appendix C
728-757MHz
Downlink @ AGC Threshold
Channel GeSrE?:tlor Input Level at g;t:ﬁeu; Conducted
Centre . Cable Spectrum Gain Output
Frequenc 49t gL OULaL Loss Analyser AIEILEL (dB) Power
(ﬁAHz) g Lzl (dB) (dB)r/n) oS (dBm)
(dBm) (dB)
742.500 MSK -1.60 0.38 -3.60 46.4 44.78 42.80
742.500 AGWN -1.70 0.38 -2.50 46.4 45.98 43.90
728-757MHz
Downlink @ AGC + 3dBThreshold
Channel GeSrE?:tlor Input Level at g;t:ﬁeu; Conducted
Centre . Cable Spectrum Gain Output
Frequenc Dem e output Loss Analyser AT (dB) Power
(ﬁAHz) g Lzl (dB) (dB)r/n) oS (dBm)
(dBm) (dB)
742.500 MSK 1.40 0.38 -3.20 46.40 42.18 43.20
742.500 AGWN 1.30 0.38 -2.20 46.40 43.28 44.20
869-894MHz
Downlink @ AGC Threshold
Channel GeSrE?:tlor Input Level at g;t:ﬁeu; Conducted
Centre . Cable Spectrum Gain Output
Frequenc Dem e output Loss Analyser AT (dB) Power
(E/IHZ) / Lzl (dB) (dB)rln) oS (dBm)
(dBm) (dB)
878.00 MSK -0.90 0.45 -7.70 46.4 40.05 38.70
878.00 AGWN -0.20 0.45 -6.60 46.4 40.45 39.80
869-894MHz
Downlink @ AGC + 3dBThreshold
Channel GeSrE?:tlor Input Level at g;t:ﬁeu; Conducted
Centre . Cable Spectrum Gain Output
Frequenc Dem e output Loss Analyser AT (dB) Power
(E/IHZ) / HEE] (dB) (dB)rln) Hes (dBm)
(dBm) (dB)
878.00 MSK 2.10 0.45 -7.30 46.40 37.45 39.10
878.00 AGWN 2.80 0.45 -6.30 46.40 37.75 40.10
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1930-1995MHz

Downlink @ AGC Threshold

Signal Output
Cg:r?t?sl Generator | Input Cable SLechetIrL?;n Cable & Gain Cogftutlzjtted
Frequenc Modulation output Loss A%al ser Attenuator (dB) PovSer
(I?/lHZ) y Level (dB) (dB¥n) Loss (dBm)
(dBm) (dB)

1962.5 MSK 3.90 0.73 -3.80 46.2 39.23 42.40
1962.5 AGWN 4.80 0.73 -2.50 46.2 39.63 43.70
Downlink @ AGC +3dB Threshold
Signal Output
Cg:r?t?eel Generator | Input Cable S"%ﬁ'ﬂ?;] Cable & Gain Cogl:jtuclzjtted

Frequenc Modulation output Loss Aemal ser Attenuator (dB) Povf/)er
(EAHZ) y Level (dB) ( dBﬁn) Loss (dBm)
(dBm) (dB)

1962.5 MSK 6.90 0.73 -3.60 46.20 36.43 42.60
1962.5 AGWN 7.80 0.73 -2.70 46.20 36.43 43.50
2110-2155MHz
Downlink @ AGC Threshold
Signal Output
Cg:r?t?sl Generator | Input Cable SLechetIrL?;n Cable & Gain Cogftutlzjtted
Frequenc Modulation output Loss Ae\al ser Attenuator (dB) PovxFl)er
(l?/IHz) y Level (dB) ( dB)r’n) Loss @Bm)
(dBm) (dB)
2132.5 AGWN 3.50 0.90 -2.00 46.4 41.80 44.40
Downlink @ AGC+3dB Threshold
Signal Output
Cg:r?t?sl Generator | Input Cable SLechetIrL?;n Cable & Gain Cogftutlzjtted
Frequenc Modulation output Loss A%al ser Attenuator (dB) PovSer
(l?/lHZ) y Level (dB) (dB)r/n) Loss (dBm)
(dBm) (dB)
2132.5 AGWN 6.50 0.90 -1.70 46.40 39.10 44.70
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A5

EUT out-of-band/block emissions conducted

Test Details:

Measurement standard

KDB935210 D05 Clause 3.6.2 Part2.1051

EUT sample number

S01

Modification state

0

SE in test environment

S02

SE isolated from EUT

None

EUT set up

Refer to Appendix C

728-757MHz 2 x MSK < AGC lower

728-757MHz 2 x MSK = AGC Upper

® RBN 2 Kz Marker 1 [TL ] \% RBN 2 Kz Marker 1 [T1 ]
VBNV 20 kHz -15.42 dBv VBN 20 kHz -15.94 dBr
Ref 44 dBn Att 5dB SNT 75 ms 727 .982211538 NHz Ref 44 dBn Att 5dB SWT 75 ms 757005769231 MHz
offfet _46la B offfet _46[a aB
fac [F40
1L 1 R
o 20
1 1o
c c
[ -1csw—Toogr 1o 1 - sw—Toar o
D1 -13 ¢Bm M Mul -13 ¢Bm
-2 =
-ac F-ac
et I NN
F=ac b
- S =eo
Start 727.7 Wz 30 KHz/ Stop 728 MHz Start 757 Mz 30 kHz/ Stop 757.3 MHz

Date: 5.JAN.2016 16:17:11

728-757MHz 2 x MSK AGC +3dB lower

Date: 5.JAN.2016 16:28:57

728-757MHz 2 x MSK AGC +3dB upper

® RBN 2 Kz Marker 1 [T1 ] ® RBN 2 KHz Marker 1 [T1 ]
VBN 20 kHz -15.78 dBr VBN 20 kHz -15.96 dBr
Ref 44 dBm Attt 5dB SNT 75 ms 727980288462 MHz Ref 44 dBm Att 5 dB SWT 75 ms 757.014908846 MHz
Off$et  46(4 dB Offget _46(4 dB
[Fac [ac
[ R [ R
e E
[F1c 1o
[C [[C
[[-C= 100 gF 100 [ -1 =P 100 gF 100
1 -13 ¢Bm M /N\MDl -13 ¢Bn
2o 2o \N
F-ac =<
WWWW e LY S
v b ac
[ == [T
Start 727.7 Wz 30 kHz/ Stop 728 MHz Start 757 Mz 30 KHz/ Stop 757.3 MHz

Date: 5.JAN.2016 16:17:46

Date: 5.JAN.2016 16:29:31
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728-757MHz 2 x AWGN < AGC lower

® RBV 50 kHz Marker 1 [T1 ]
VBN 500 KHz -20.19 B
Ref 44 cBm ‘ALt 5 B SIT 2.5 ms 727.995192308 MHz
Offfet_46]4 B |
Fac
Lal
a
= [
Ad
v
o
1c
c
[-1c s Tougr 100
D1 13 Em T
1
2 ) TR RSP P SNPY TNTIP Y VERY W WO SRy Y
F-ac
F-ac
[ -5 I
Start 727.7 Mz 30 KHz/ Stop 728 Mz
Date: 5.JAN.2016 15:52:29
728-757MHz 2 x MSK AGC +3dB lower
® *RBNV 50 kHz Marker 1 [T1 ]
Ref 44 dBn ALt 5dB SNT 2.5 ms 727999088462 MHz
[ offfet 4sla B |
a
f:l
[ N
[ad
[AVE
x
e
S
[T-C 100 gf 100 -
1 -13 ¢iBm TE
F—=c
(A flsnd A AT AR |
=
F-ac
[[-5C i
Start 727.7 Mz 30 K2/ Stop 728 Miz

Date: 5.JAN.2016 15:53:02

728-757MHz 2 x AWGN = AGC Upper

Lal
)

<% RBN 50 kHz Marker 1 [T1 ]
VBN 500 kHz -19.74 dBr
Ref 44 dBm ALt 5 dB SAT 2.5 ms 757057692308 MHz
Offfet _ 46l4 B |
[F40
[
[Ad
B
Fao
c
[-1c s Togr o
D1 -13 ¢Bm
B
F-ac
b
[FEC
Start 757 MHz 30 kHz/ Stop 757.3 MHz
Date: 5.JAN.2016 15:59:12

728-757MHz 2 x MSK AGC +3dB upper

“RBN 50 KHz Marker 1 [T1 ]
VB 500 Kz 19.32 v
Ref 44 dBm “At 5 dB SAT 2.5 s 757.033173077 MHz
[ offfet 46la s |
a0
N
@
[ =M
e
(AVE
e
Fac
c
[ 100 grF 100
D1 -13 ¢Bn e
1
L X
P oo~ AT T,
o
-
[r=ec
Start 757 Miz D kiz/ Stop 757.3 Mz

Date: 5.JAN.2016 15:59:55
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728-757MHz 1 x MSK < AGC lower

® CRBN 2 Kz Varker 1 [T1 ]
VBI 20 kHz _13.88 cbn
Ref 44 cBm At 5B SIT 75 ms 727 985576923 Mz
Oofffet_ 46l4 B |
[Fac
Lal
[ -
[ad
- v
Fac
c
[ 1C=wP 100 gf 100 T
1 -13 ¢ian aE
—=c
-ac
A
wy
[ ==
Start 727.7 Wz 30 KkHz/ Stop 728 Mz
Date: 5.JAN.2016 16:23:46
728-757MHz 1 x MSK AGC +3dB lower
® RBN 2 kHz varker 1 [TL ]
VBI 20 kHz 13.65 cbn
Ref 44 dBn ALt 5dB SNT 75 ms 727.989423077 MHz
[ _offfet 46la & |
ac
Lol
I @
e
Ve
=
1c
S
L — T

—1C S 100 gF
D113 ¢iBm

L prend”]

Par LN AW

[[5C FL
Start 727.7 Wz 30 kHz/ Stop 728 MHz

Date: 5.JAN.2016 16:24:20

728-757MHz 1 x MSK = AGC Upper

® RBN 2 Kz varker 1 [T1 ]

VBN 20 kHz -14.84 dBr
Ref 44 dBm Att 5B SNT 75 ms 757009134615 MHz

[ 100 gr 100

D1 -13 ¢Em
[~ Xararnd

-2

Start 757 Mz 30 KHz/ Stop 757.3 Mz

Date: 5.JAN.2016 16:34:56

728-757MHz 1 x MSK AGC +3dB upper

® CRBN 2 KHz Marker 1 [T1 ]

VBN 20 kHz. 14.77 dBr
Ref 44 dBn “Att 5 dB SWT 75 ms 757025000000 M-z

Offtet _46l4 dB |

E

T00 gf 100
v-{D1 —13 ¢

[FEC

Start 757 Wz 30 kHz/ Stop  757.3 Mz

Date: 5.JAN.2016 16:35:28
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728-757MHz 1 x AWGN < AGC lower

“RBN 50 kHz
VBN 500 kHz
SNT 2.5 ms

Varker 1 [T1 ]
~14.06 dBr

Ref 44 cBm Att 5dB

727996153846 MHz

Off$et 4614 dB

kL |
“

[ -1c =P

1

Start 727.7 Mz 30 KHz/ Stop 728 Mz

Date: 5.JAN.2016 15:55:25

728-757MHz 1 x AWGN AGC +3dB lower

® “RBN 50 KHz varker 1 [TL ]
VB 500 KHz 14.23 cen
Ref 44 dBn ALt 5dB SAT 2.5 ms 728.000000000 MHz
[ _offfet 46la B |
ac
[ N
e
=
1c
S
[[-1C=m 100 gr 100
1 -13 ¢iBm M
- N
T IWF SN BT FIRTYUN NIV e
[
-
-sc =
Start 727.7 Mz 0 KkHz/ Stop 728 Mz

Date: 5.JAN.2016 15:55:52

[iVE

728-757MHz 1 x AWGN < AGC Upper

RBN 50 kHz.
VBN 500 kHz
SNT 2.5 ms

Marker 1 [T1 ]
~14.37 cBr
757.004807692 Mz

L -
D1 -13 ¢Bm

Start 757 Mz 30 KHz/ Stop 757.3 Mz

Date: 5.JAN.2016 16:04:02

728-757MHz 1 x AWGN AGC +3dB upper

® “RBN 50 kHz Varker 1 [T1 ]
VBN 500 KHz 14.51 cBr
Ref 44 dBm “Att 5 dB SNT 2.5 ms 757.004326923 MHz
[ offfet a4sla B |
a0
N
o
[1 =M
e
[ive
2o
10
c
[ rAC ST 00 gF 100
M'ﬁl -13 ¢Bm B
D
- M AN
o
—ac
[EC
Start 757 Mz 20 KHz/ Stop 757.3 Mz

Date: 5.JAN.2016 16:04:24
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862-894MHz 2 x MSK < AGC lower

862-894MHz 2 x MSK = AGC Upper

RN 2 ke varker 1 [T1 1 ® ‘RBW 2 ke Marker 1 [T1 1
VB 20 kHz 21.02 cor VBI 20 Kz 20.97 cBr
Ref 43.8 dBn ALt 5dB SNT 75 ms 861.988942308 MHz Ref 43.8 dBn “Att 5 dB SWNT 75 ms 894.014903846 MHz
[ _orffet 462 & | [ offbet 46l2 B ]
ac a0
N N
o ) b E
Ve v
o 20
Fac 1o
e c
-1ICSH 100 df 100 100 df 100
D1 -13 ¢Bm TE D1 -13 ¢Bn TE
. e
[ o W\‘\’\
F—ac [—c v
b rwine] MAP A ] I | mnnd N R
[ | [FEC
Center 861.85 MHz 0 kHz/ Spen 300 Kz Start 894 Miz D kz/ Stop 894.3 Mz
Date: 6.JAN.2016 09:02:24 Date: 6.JAN.2016 09:14:56
862-894MHz 2 x MSK AGC +3dB lower 862-894MHz 2 x MSK AGC +3dB upper
® RBN 2 kHz. Marker 1 [T1 ] ® RBN 2 Kz Varker 1 [T1 ]
VBN 20 kHz -20.57 dBr VBN 20 kHz -21.29 dBr
Ref 43.8 cBn At 5B SIT 75 ms 8619860657692 M-z Ref 43.8 cBn ‘Att 5B SIT 75 ms 894009615385 Mz
[ _offlet s> & | [ orfbet 46l2 B |
ac a0
Lal Lal
5 Lo a
v v
P 2o
1 1
c c
[ SiF 100 df 100 . [ S S 100 df 100
[———p1 13 G xr D113 Y o
1 1
_c M—Wﬂ«w M%
L WM L
—ac o
| | ™ M | Moo
DTSV JNUYI W IIVPIVN WETA PN b ey |
[ F1 [
Centter 861.85 Mz 0 K/ Spen 300 Kz Start 894 Miz 0 K/ Stop 894.3 Mz

Date: 6.JAN.2016 09:03:11

Date: 6.JAN.2016 09:15:33
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862-894MHz 2 x AWGN < AGC lower

*RBN 50 KHz Marker 1 [T1 ]

862-894MHz 2 x AWGN < AGC Upper

“RBN 50 kHz Varker 1 [T1 ]
VB 500 Kz 25.14 b VB 500 Kiz 24.69 cir
Ref 45 dBn ALt 5dB SNT 2.5 ms 861.987019231 MHz Ref 45 dBn “Att 5 dB SAT 2.5 ms 894.009134615 MHz
offfet 46]2 B offfet 46[2 B |
Fac Fao
N N
e - m | -
v v
x £
1 Fac
S C
il ey o= e s o e
L . 3
WS i
WMW oMy - P AW AP AU oo~ (N pasrrr
F<c o
-5 = FEC
Start 861.7 Miz 0 Kizs Stop 862 Mz Start 894 Mz 20 kiz/ Stop 894.3 Mz
Date: 5.JAN.2016 15:02:10 Date: 5.JAN.2016 15:07:48
862-894MHz 2 x AWGN AGC +3dB lower 862-894MHz 2 x MSK AGC +3dB upper
® ‘BN 50 KHz Verker 1 [T1 7] ® *RBI 50 kHz Varker 1 [T1 ]
VB 500 Kz 25.00 cr VBN 500 kiz 25.53 chr
Ref 45 cBm At 5B SIT 2.5 ms 861993260231 Mz Ref 45 cBm ‘At 5 B SIT 2.5 ms 894.006250000 M-z
offfet 462 B offfet  46]2 B |
Fac Fac
N N
e - | -
v v
[z a0
1c -
S C
il ey = e s o e
-2 S B
I -ac F—ac
-5 = e
Start 861.7 Mz 0 Kizs Stop 862 Miz Start 894 Mz 20 kiz/ Stop 894.3 Mz

Date: 5.JAN.2016 15:02:43

Date: 5.JAN.2016 15:08:22
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862-894MHz 1 x MSK < AGC lower

“RBN 2 Kz varker 1 [T1 ]
VB 20 KHz -17.91 cbn
Ref 43.8 cBm At 5B SWT 75 s 862000000000 MHz
[ ofbet _aclz & |
[
ld
o
1c
c
[ smA 100, dF 100
D113 ¢
L "y
e &
[F-ac
I 2,
WWWM"M
[ A
Center 861.85 Mz 30 kHz/ Span 300 kHz

Date: 6.JAN.2016 09:07:53

862-894MHz 1 x MSK AGC+3dB lower

“RBN 2 Kz Marker 1 [T1 ]
VBN 20 Kz -18.03 dar
‘ALt 5 dB SNT 75 ms 861.968750000 M-z

Offfet 462 B |

T 100
D1 -13 ¢Bm

1

Center 861.85 Miz Span 300 Kz

Date: 6.JAN.2016 09:08:29

862-894MHz 1 x MSK = AGC Upper

RBIN 2 Kiz Varker 1 [T1 ]
VBN 20 kHz -18.45 dBr
Ref 43.8 cBmn At 5B SIT 75 ms 894.000480769 M-z
[oofftet s> a8 |
Lal
[ .
[ad
- 1
1
c
[ Csm 100 dF 100
I D113 Y e
| o "
F—c
AP A NS
[FEC
Start 894 Miz 0 K2/ Stop 894.3 Mz
Date: 6.JAN.2016 09:19:41
862-894MHz 1 x MSK AGC+3dB upper
@ RBN 2 Kz Varker 1 [T1 ]
VBN 20 kHz -17.97 dBv
Ref  43.8 cBn ALt 5 B SIT 75 ms 894.029306923 Mz
[ offfet acl> & |
a0
Lal
[ R "
[ad
- v
10
c
100 dF 100
=13 e >
"
F-ac
| P
T NN
B
Start 894 Mz 0 kz/ Stop 894.3 Mz

Date: 6.JAN.2016 09:19:14

Page 40 of 225



862-894MHz 1 x AWGN < AGC lower

862-894MHz 1 x AWGN = AGC Upper

*RBIN 50 Kriz Verker 1 [T1 7 ® RBI 50 KHz Varker 1 [T1 ]
VBW 500 kHz -14.71 dBr VBN 500 kHz -14.75 dBr
Ref 45 cBm At 5B SIT 2.5 ms 862000000000 M-z Ref 45 cém At 5B SIT 2.5 ms 894000480769 Mz
offfet  46]2 B | offfet  46[2 B |
Fac o
n "
Y o - o =
v 1
o 0
1 1o
c c
R ey aE &;ul -13 ¢Em =
F o -2
" ] [y pon o
¥ svsy ] o
—c F—c
[F-&5C 1 ==
Start 861.7 Mz 30 KkHz/ Stop 862 Mz Start 894 Mz 0 K2/ Stop 894.3 Mz
Date: 5.JAN.2016 15:03:52 Date: 5.JAN.2016 15:10:31
862-894MHz 1 x AWGN AGC+3dB lower 862-894MHz 1 x AWGN AGC+3dB upper
® “RBN 50 kHz Verker 1 [T1 7] @ RBI 50 KHz Varker 1 [T1 ]
VBNV 500 kHz -14.66 dBr VBN 500 kHz -14.52 dBv
Ref 45 cBm ‘At 5 B SIT 2.5 ms 861.996153846 M-z Ref 45 cBm ALt 5 B SIT 2.5 ms 894.000480769 M-z
offfet  46]2 B | offfet  46[2 aB |
Fac Fac
Lal Lal
@ e
v v
P e
1 10
c c
S ey 1 TR ey o
,M,A,A/}
|—=c |-2c
| anll i ™ d
NP ARA, . 0 INTPWPWER PWVITER S - (PR
I-ac Fc
- = e
Start 861.7 Miz 0 KkHz/ Stop 862 Miz Start 894 Mz 0 kz/ Stop 894.3 Mz

Date: 5.JAN.2016 15:04:17

Date: 5.JAN.2016 15:10:52
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1930-1995MHz 2 x MSK < AGC lower

® CRBN 2 Kz Varker 1 [T1 ]
VBN 20 kHz -14.93 dBr
Ref 43.5 cBm At 5B ST 760 ms 1.909085577 Griz
[ orffet 4s[o
a
m-|
[ad
Foc
1

S TR, 1D

ac
WW\WMW

R

Start 1.927 Gz 300 kHz/ Stop 1.98 Gz

Date: 6.JAN.2016 09:36:29

1930-1995MHz 2 x MSK AGC +3dB lower

® RBN 2 Kz Varker 1 [T1 ]
VBN 20 kHz -15.03 dBr
Ref 43.5 cBn ‘At 5B ST 760 ms 1.929095192 Gz
[, orffet 4s[o &
a
T
R
Ve
o
Fac

S, T, 1

=

[ 7

[ wwm—uw-v/

o

Start 1.927 GHz 300 kHz/ Stop 1.93 GHz

Date: 6.JAN.2016 09:38:22

1930-1995MHz 2 x MSK = AGC Upper

® RBN 2 Kz
VBN 20 kHz

SNT 760 ms

varker 1 [T1 ]
~13.57 cBr
1.995009615 GHz

D1 -13 ¢Bm
100 df 100

300 KHz/ Stop 1.998 GHz

Date: 6.JAN.2016 09:58:18

1930-1995MHz 2 x MSK AGC +3dB upper

\% RBN 2 Kz
VBN 20 KHz
Ref 39 dBm ‘ALt 5 B SNT 760 ms

Marker 1 [T1 ]
-13.64 cBr
1.995004808 GHz

Offget  45(9 dB

D1 -13 ¢Bn
100 df 100

300 kHz/ Stop 1.998 Gz

Date: 6.JAN.2016 10:00:06
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1930-1995MHz 2 x AWGN < AGC lower 1930-1995MHz 2 x AWGN =< AGC Upper

® ‘RBN 50 Kz varker 1 [T1 1 ® RBN 50 kHz varker 1 [T1 ]
VB 500 Krz 15.93 cBn VBN 500 Kz 13.36 cBr
Ref 55 dBm Attt 5dB SNT 2.5 ms 1.929990885 GHz Ref 55 dBn “ALE 5 dB SWT 2.5 ms 1.995000000 GHz
offfet 45]0 B offfet 45[0 B |
e =
N N
5 E
Y -[ac [L R
v iV
a o
2 [T
ac 10
< T E C E
[F-ac [f-ac
D1 -13 B W%
E
NI
F-=c Y=V T e o 2 S
WW L
=S s
=€ [F=ac
Start 1.927 Gz 00 KHiz/ Stop 1.93 Gz Start 1.995 Gz 0 Kiz/ Stop 1.998 Gz
Date: 5.JAN.2016 12:00:58 Date: 5.JAN.2016 12:17:06

1930-1995MHz 2 x AWGN AGC +3dB lower 1930-1995MHz 2 x AWGN AGC +3dB upper

® RBI 50 Kz Marker 1 [T1 ] \% RBN 50 Kz varker 1 [T1 ]
VBNV 500 kHz -15.31 dBr VBN 500 kHz -13.99 dBr
Ref S5 cBm ‘At 5B SIT 2.5 ms 1.929080760 Gz Ref S5 cBm ALt 5 B SIT 2.5 ms 1.995004808 Gz
offfet  45]0 B | offfet  4s[o aB |
= =
Lal Lal
) a
v v
x @
a B
1 Fao
Lo acode 4 ‘ Lo amade - .
e h-1c
P o R~ B
L o/l L VAV, I
- b = !
v
|- F-ac
[ [=ac
Start 1.927 Gtz 300 K2/ Stop 1.93 Gz Start 1.995 Gt 300 K/ Stop 1.998 Gz
Date: 5.JAN.2016 12:01:37 Date: 5.JAN.2016 12:18:05
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1930-1995MHz 1 x MSK < AGC lower

® RBY 2 kHz Marker 1 [T1 ]
VBN 20 KHz -15.69 B
Ref 43.5 dBm Att 5B SNT 760 ms 1.929971154 GHz
[,_ore aslo aB |
a
a
Y
Ad
2
[Fac
S
155
S, 1% 4y, 10 el B

W= F1

Start 1.927 GHz Stop 1.98 GHz

Date: 6.JAN.2016 09:44:37

1930-1995MHz 1 x MSK AGC +3dB lower

® CRBN 2 Kz Varker 1 [T1 ]
VBN 20 kHz -13.98 dBr
Ref 43.5 cBm At 5B ST 760 ms 1.909071154 Gz
[,_ore aslo a8 |
a
Lal
. =
[ad
v
o
1

S, 19 ¢, 190 =

|t =1

Start 1.927 GHz. Stop 1.98 GHz.

Date: 6.JAN.2016 09:42:59

1930-1995MHz 1 x MSK = AGC Upper

@ CRBN 2 Kz varker 1 [T1 ]
VBN 20 kHz -14.52 dBr
Ref 36 dBm ALt 5dB SNT 760 ms 1.995019231 GHz

D1 -13 ¢Bm

100 gf 100

300 KHz/ Stop 1.998 Gz

Date: 6.JAN.2016 10:06:13

1930-1995MHz 1 x MSK AGC +3dB upper

@ "RBN 2 KHz varker 1 [T1 ]
VBN 20 kHz -14.70 cBn
Ref 36 dBn ALt 5dB SNT 760 ms 1.995019231 GHz
offfet 45]9 B ”
3
[1 B Pe
v
1C
c
D1 -13 ¢Bm
100 dF 100
N BT R RV
50
o
Start 1.995 Gz 300 kHz/ Stop 1.998 GHz

Date: 6.JAN.2016 10:08:40
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Date:

1930-1995MHz 1 x AWGN < AGC lower

*RBN 50 KHz Marker 1 [T1 ]
VB 500 kHz 15.05 cBr
Ref 55 dBn ALt 5dB SNT 2.5 ms 1.930000000 GHz
Offget 45|90 aB
=
o]
[Fac
™
a
2
1c
C T 1E
[-ac
D1 -13 ¢BEm
-2
WW
=€
Center 1.9285 GHz 300 KHz/ Span 3 Mz

5.JAN.2016 12:08:47

1930-1995MHz 1 x AWGN AGC +3dB lower

R 50 Kz Varker 1 [TL ]
VBl 500 Kz _15.42 cen
Ref 55 cBm At 5B SIT 2.5 ms 1.930000000 GHz
offfet  45]0 B |
IFsc
Lal
5
Fac
v
Ee
o
1
I " .
[F-c
D1 -13 ¢iBm
-=c
K fwma it mj\,«mw’/
vy
e
Center 1.9285 GHz 300 KHz/ Span 3 MHz

Date: 5.JAN.2016 12:09:15

®

Date:

Date:

1930-1995MHz 1 x AWGN < AGC Upper

"RBN 50 kHz
VBN 500 kHz
SNT 2.5 ms

varker 1 [T1 ]
14.20 dar

“Att 5 dB 1.995000000 GHz

Lal
!

v}

Start 1.995 Gz 300 kHz/' Stop 1.998 GHz

5.JAN.2016 13:09:55

1930-1995MHz 1 x AWGN AGC +3dB upper

RBN 50 kHz.
VBN 500 Kz
SNT 2.5 ms

Marker 1 [T1 ]
-14.63 dBr

Ref 55 dBm 1.995000000 GHz

Offget  45(9 dB

e

Start 1.995 GHz 300 KHz/' Stop 1.998 Gz

5.JAN.2016 13:10:17
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2110-2155MHz 2 x AWGN = AGC lower 2110-2155MHz 2 x AWGN = AGC Upper

® “RBN 50 kHz varker 1 [T1 ] ® RBN 50 krz. varker 1 [T1 ]
VBN 500 KHz -13.88 cBn VBN 500 kHz -13.90 dBn
Ref 55 cBm Att 5B SIT 2.5 ms 2.100095192 GHz Ref 55 cBm At 5B SNT 2.5 ms 2155000615 GHz
offfet 45]0 B | offfet  45[0 B |
Fsc Fso
Lal Lal
=3 3
[ oy [1 e
[ad [ad
M v
a e
e a0
Fac B
Fe # 3 F C + e
F-1c h-1c
D1 -13 ¢Bm D1 -13 ¢Bm
fAA AN A A
L SN, PN L [Vt -
W STy - A=A ]
F-ac <
[-ac 1 [
Start 2.107 Gz 300 kHz/ Stop 2.11 Gz Start 2.155 Gz 300 kHz/ Stop 2.158 GHz
Date: 5.JAN.2016 13:28:17 Date: 5.JAN.2016 13:45:56

2110-2155MHz 2 x AWGN AGC +3dB lower 2110-2155MHz 2 x AWGN AGC +3dB upper

® RBI 50 Kz Marker 1 [T1 ] \% RBN 50 Kz varker 1 [T1 ]
VBl 500 KHz ~14.98 cBn VBN 500 Kz 38 ol
Ref 55 cBm ‘At 5 B SIT 2.5 ms 2.100889423 GHz Ref 55 cBm ‘At 5 B SWT 2.5 ms 2.155177885 Gz
offfet  45]0 B | offfet  4s[o aB |
By Ee
Lal Lal
0 =
v v
Es £
2 20
1 1o
l—sA—acode 3 - l—ow—a00de—a .
-1 T e
D1 -13 ¢iBm Do TIb1 13 ¢em
L b Y waade | MM Aoy A
A o A AN = fretn |
-ac F-ac
[ -ac = =
Start 2.107 Gz 300 KHiz/ Stop 2.11 Gz Start 2.155 Gz 300 Kriz/ Stop 2.158 GHz
Date: 5.JAN.2016 13:28:48 Date: 5.JAN.2016 13:40:00
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2110-2155MHz 1 x AWGN = AGC lower

® *RBN 50 kHz Marker 1 [T1 ]
VBN 500 kHz -14.65 dBv
Ref 55 dBn “Att 5 dB SNT 2.5 ms 2.109995192 GHz
offfet  45]0 B
=
v’\
=Y - -ac
e
v
Es
o
1
c o
F-1c
D1 -13 ¢Bm
-
[ A AT
L eapartrp s Amebin~]
-ac
L =
Start 2.107 Gz 300 Kiz/ Stop 2.11 Gz

Date: 5.JAN.2016 13:32:15

2110-2155MHz 1 x AWGN AGC +3dB lower

® “RBN 50 kHz Marker 1 [T1 ]
VB 500 Kz ~14.42 cen
Ref 55 cBm At 5B ST 2.5 ms 2.100095192 Gz
offfet 45]o B |
s
Lal
=
v
x
2
Fac
[c T TF
-ac
D1 -13 ¢iBn
-2
Lot AV
MWWMW\MWWM
F-ac
L e Fr
Start 2.107 Gz 300 KHz/ Stop 2.11 Giz

Date: 5.JAN.2016 13:32:37

2110-2155MHz 1 x AWGN = AGC Upper

% ‘RBN 50 Kz Varker 1 [T1 ]
VBN 500 kHz -13.81 dBr
Ref 55 dBn “Att 5 dB SWT 2.5 ms 2.155000000 GHz

offfet  45[o aB ]

Lal
el

[V}

D1 -13 ¢Bm

Start 2.155 Gz 300 kHz/' Stop 2.158 Gz

Date: 5.JAN.2016 13:52:37

2110-2155MHz 1 x AWGN AGC +3dB upper

® *RBN 50 Krz Marker 1 [T1 ]
VBN 500 Kz

-13.87 dar
Ref 55 dBn ‘At 5 dB SNT 2.5 ms 2.155000000 GHz

offfet 45[0 B |

D1 -13 ¢Bm

Start 2.155 Gz 300 kHz/' Stop 2.158 GHz

Date: 5.JAN.2016 13:53:00
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A6 EUT spurious emissions conducted

Test Details:
Measurement standard KDB935210 D05 Clause 3.6.3 Part 2.1051
EUT sample number S01
Modification state 0
SE in test environment S02
SE isolated from EUT None
EUT set up Refer to Appendix C

Note: # = For reduced RBW see FCC KDB response to tracking number 472337 Appendix D
* = pre scan plot only, notch filter removed, see table A for results.

728-757MHz bottom MSK 9-150 kHz 728-757MHz bottom MSK 150 kHz-30MHz
® REW 1 KHz varker 1 [T1 1 ® RBN 10 KHz Marker 1 [T1 ]
VB 10 kHz -54.99 cBr VB 100 kHz -51.08 dBn
Ref 37 cBn At 5B SNT 145 ms 38.140000000 kiHz Ref 37 cBm At 5B SWT 300 ms 199750000000 kiz
Off$set  48/9 dB Offget  48{9 dB
= Io1 13 fen e PR PN
S¥ 10qF 10 o g 10
e " v7\v i i v e
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 18.AUG.2015 16:28:09 Date: 18.AUG.2015 16:28:53
728-757MHz bottom MSK 30MHz — 727.9MHz 728-757MHz bottom MSK 757.1MHz-1GHz
® RBW 100 kHz varker 1 [T1 ] ® RBN 100 Kz varker 1 [T1 ]
VB 1 MHz 14.51 cn VBN 1 MHz 32.46 cBr
Ref 43 dBn At 5B SWT 70 s 727900000000 MHz Ref 43 dBm At 5B SWT 25 ms 757731540000 MHz
| [
[ sel, 1p,4f, 10 s, 3R, 10

Date: 18.AUG.2015 16:30:59

Date: 18.AUG.2015 16:31:44
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728-757MHz bottom MSK 1GHz -5GHz *

728-757MHz bottom MSK 5GHz-10GHz

® RBW 1 Mz Marker 1 [T1 ] \% RBN 1 Mz varker 1 [T1 ]
VBN 10 MHz -20.46 dBr VBN 10 MHz -34.97 dBr
Ref 43 dBn ‘At 5 dB SNT 25 ms 1456000000 GHz Ref 43 dBEm ‘ALt 5 B SNT 45 ms 9786000000 GHz
Fac asla B Marlahr 2 [T1[q ] Fo s8la B ]
-31.40 dBr
1996800000 GHz|IF1 =
a Fao
=Y - 1 8
x ™ - ™
1c 1o
c c
F-1c—=—f = — 10—
SIPpy 3 e —10 ¥ B M ¢ —10 e
1
[T [
I o 2 o 1
_wL«‘ b o
F—ac F-ac
& -5
Start 1 Giz 400 MHz/ Stop 5 Gz Start 5 Giz 500 MHz/ Stop 10 GHz
Date: 18.AUG.2015 16:32:24

728-757MHz bottom AWGN 9-150 kHz

® CRBN 1 Kz varker 1 [T1 ]
VBN 10 KHz -55.64 cBr
Ref 38 cBm Att 5 dB SWT 145 ms 38.140000000 kHz
Offset  47[6 B
a
15
e [
1c
Fc
[-a1c
D1 -13 ¢Bm
s 104F 10
=
F-ac
[-ac
=
1
M JIY M A M A
Ve o ' Yy Y
sart 9 kiz 14.1 kHz/ Stop 150 Kz

Date: 18.AUG.2015 11:46:22

Date: 18.AUG.2015 16:32:54

728-757MHz bottom AWGN150 kHz-30MHz

Ref 38 dBn

RBN 10 kHz
VBN 100 kHz
SNT 300 ms

Marker 1 [T1 ]
-51.00 dBr
150.000000000 kHz

Offfet 47,

D1 -13 ¢Bmn

10dF 10

Date: 18.AUG.2015 11:47:03
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728-757MHz bottom AWGN 30MHz — 727.9MHz

Marker 1 [T1 ]
22.02 dar
727.152250000 MHz

® “RBN 100 kHz
VBN 1 MHz

Ref 48.5 cBm ‘At 5B SWT 70 ms
offfet  46[5 B

el |

D1 -13 ¢igm

Date: 15.APR.2016 10:21:38

728-757MHz bottom AWGN 1GHz -5GHz*

® RBN 1 Mz

VB 10 Mz
Ref 40 dBm ‘ALt 5 B SNT 35 ms
a Offfet 476 B

Marker 1 [T1 ]
23.34 dBr
1457500000 GHz

sAt B o

400 MHz/ Stop 5 GHz

Date: 18.AUG.2015 11:51:28

728-757MHz bottom MSK 30MHz — 727.9MHz #

® *RBIN 50 Kz Marker 1 [T1 ]
VB 500 Kz 17.27 cbr
Ref 43.3 dBn Att 5dB SNT 280 ms 727 900000000 MHz
[ —ofd 62 B |
a
N
L @
a
=
[ad
- Ve
1

F-1co = =
o1 % hn —2 ax

Stop 727.9 Mz

Date: 7.JAN.2016 10:59:15

728-757MHz bottom AWGN 757.1MHz-1GHz

<® RBN 100 kHz Marker 1 [T1 ]
VBN 1 MHz -30.54 B

Ref 44 dBn “Att 5 dB SNT 25 ms 757537220000 MHz
Offtet _47/6 dB ]

f

T -
D1 -13 ¢Bm =

Date: 18.AUG.2015 11:50:19

728-757MHz bottom AWGN 5GHz-10GHz

Marker 1 [T1 ]
36.55 dar
9.763000000 GHz

® RBN 1 MHz

VBN 10 MHz
Ref 40 dBm ‘At 5B SNT 45 ms
a Offfet 476 B

sA™t B o

ar

F»—

500 MHz/ Stop 10 GHz

Date: 18.AUG.2015 11:52:01

728-757MHz bottom AWGN 30MHz — 727.9MHz#

® “RBN 50 kHz varker 1 [T1 ]
VBN 500 Kz

22.88 dBr
“Att 5 dB SWT 280 ms 727 900000000 M-z

[ —ofd s6[2 8 ]

Lal
e e

el |

[iVE

[-C55r o E
2801 b —=2 a

Stop 727.9 Mz

Date: 7.JAN.2016 11:00:30
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728-757MHz bottom MSK 9-150 kHz

® RBW 10 Kz Marker 1 [TL] ® RBN 10 Kz Varker 1 [T
VBI 100 Kz —41.36 cbn VBN 100 Krz —35.74
Ref 48 dBm ‘ALt 5 dB “SNT 145 ms 65.870000000 kiHz Ref 48 dBm ‘ALt 5 dB “SNT 145 ms 65.870000000 kiHz
offfet 46]5 B offfet 46]5 B
b " [
o
[ o8 [ o8
e [ e [
[AVE
2 2
1 1
c c
SR 10 gF 10 SR 10 gF 10
L IE L
e ¢
D1 -13 ¢Bm D1 -13 ¢Bm
-=c |-=c
- Fac
u8
L e PR e AL A A~ A AN if
I Fc
rsmendon"| e A L]
e |-
start 9 kiz 14.1 kiz/ Stop 150 Kz start 9 kiz 14.1 kiz/ Stop 150 Kz
Date: 24.MAR.2016 09:39:32 Date: 24.MAR.2016 09:48:23
® “RBN 30 Kriz varker 1 [T1 1
VBI 300 Kz —29.34 cn
Ref 48.5 dBn ‘ALt 5dB SNT 780 ms 727 800000000 MHz
offfet 46]5 B
Lo ]
e
Y -
e =
™
2
[Fac
S
S 10 dF 10 .
I i .
D1 -13 B
|—=c
=S
I
L‘E T T T T T T T T T 1
Start 30 Mz 69.78 Miz/ Stop 727.8 Mz

Date: 15.APR.2016 11:22:55

728-757 Bottom MSK ACP

@ “ RBA 30 KHz Varker 1 [T1 ]
VBA 300 KHz —21.34 B
Ref  48.5 cBn At 5B SNT €0 ns 727800000000 Mz
_‘cﬁi 6.9 B Vatker 2 [TL ]
—47.19 A
- 2 7=7—SooOpooco N
| Eel

Ve

GCarter 727.85 MHz 342086519 KH=/ Soan 3142086519 KHz

Power —-20.60 dBm

Bandwidth 100 kH=z= Lower —27 .72 dBm
Spacing 100 Kz Upper -1.72 dBm
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728-757MHz Mid MSK 9-150 kHz
® CRBN 1 Kz Marker 1 [T1 ]

VBN 10 Kz -54.48 dBr
Ref 38 cBn At 5B SNT 145 ms 38.140000000 kHz

D1 -13 ¢iBm

3
=%
E

Ird

Start 9 kHz 14.1 KHz/ Stop 150 Kz

Date: 18.AUG.2015 16:36:50

728-757MHz Mid MSK 30MHz-727.9MHz

® “RBN 100 Kz Narker 1 [T1 ]
VBN 1 MHz -33.85 dBr
Ref 38 dBn “ALt 5 dB SNT 70 ms 726.504200000 MHz
Offfet 48]0 B
aC L]
=
Ve [
v
Fac
e
-
D1 -13 ¢iBm
SR 10 dgf 10 £
-=c
-ac

Date: 18.AUG.2015 16:38:20

728-757MHz Mid MSK 1GHz -5GHz*

® “RBN 1 Mz Marker 2 [T1 ]
VBN 10 MHz -32.01 dBr
Ref 38 cBm ‘At 5 dB SNT 35 ms 1997000000 GHz
offset  48lo B Markr 1 [T1]]
-17.38 dBr
T-2a5000000 Gz |IF

P

D} -13 ¢Bn
S 7 104F 10

Date: 18.AUG.2015 16:39:51

728-757MHz Mid MSK 150 kHz-30MHz
® RBN 10 kHz varker 1 [T1 ]

VBN 100 kHz -48.49 dBn
SNT 300 ms 199750000000 kHz

D1 -13 ¢Bmn
SIP 10dF 10

Date: 18.AUG.2015 16:37:28

728-757MHz Mid MSK 757.1MHz-1GHz

<% *RBN 100 Kz Varker 1 [T1 ]
VBN 1 MHz -35.93 dBr
Ref 38 dBn “Att 5 dB SWT 25 ms 757148580000 MHz

Offset  48[9 B

EL |

D1 -13 ¢Bn
SIP 10 df 10

==

Start 757.1 Miz 24.29 MHz/ Stop 1 Gz

Date: 18.AUG.2015 16:39:16

728-757MHz Mid MSK 5GHz-10GHz

@ RN 1 MHz Varker 1 [T1 ]
VBN 10 MHz —35.07 cor
Ref 38 cBm ALt 5B SIT 45 ms 9.802000000 GHz
offfet 48]0 B

D1 13 ¢Bn
ET 10dF 10

iy,

Stop 10 Gz

Date: 18.AUG.2015 16:40:24
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728-757MHz Mid AWGN 9-150 kHz

® RBN 1 kHz Marker 1 [T1 ]
VB 10 KHz -54.38 cBn
Ref 40 cBm Att 5B SNT 145 ms 38.140000000 kHz
x offfet 47]6 B
L =
=Y -
ol Ve
1c
e
F-10
= L ST -
2o
a0
o
F .
] e P b M Pt
Center 79.5 Kz 14.1 Kiz/ Span 141 Kriz
Date: 18.AUG.2015 11:56:57
728-757MHz Mid AWGN 30MHz-727.9MHz
® ‘RBW 100 Kz  Narker 1 [T1 ]
VB 1 Mz 30.05 cBn
Ref 40 cBm At 5B SNT 70 ms 727650750000 MHz
x offfet 47]6 B
- L]
m
L
vy
1c
c
10 -
o
F-ac
&«
Start 30 Mz 69.79 MHz/ Stop 727.9 Mz
Date: 18.AUG.2015 11:59:48
728-757MHz Mid AWGN 1GHz -5GHz *
® RBW 1 Mz Narker 1 [T1 ]
VB 10 Mz 18.61 cn
Ref 40 dBm ‘At 5B SNT 35 ms 1.485000000 GHz
x offfet 47]6 B
ar Lgl
ﬁA
oo e
1c
c
o
At B 10
2o
F-ao
i :
oy
F-s0
-«
Start 1 Giz 400 MHz/ Stop 5 Gz

Date: 18.AUG.2015 12:01:14

728-757MHz Mid AWGN 150 kHz-30MHz

®

Date:

Date:

Date:

“RBN 10 kHz
VBN 100 KHz
SNT 300 ms

Narker 1 [T1 ]
-48.17 dBr
Ref 40 dBm 567.900000000 KHz

a Offtet  47/6 BB

“Att 5 dB

[ivE

D1 -13
EG| g AT

A
& ‘M.A austhgetin s ol bl p b i b

2.985 MHz/

18.AUG.2015 11:57:45

728-757MHz Mid AWGN 757.1MHz-1GHz

“RBN 100 kHz
VBN 1 MHz
SWT 25 ms

Marker 1 [T1 ]
29.61 dBr

Ref 40 dBn 757342900000 M-z

a0 Offtet 476 dB

“Att 5 dB

[iVE

s>t B 10

Stop 1 Gz

18.AUG.2015 12:00:33

728-757MHz Mid AWGN 5GHz-10GHz

RBN 1 MHz
VBN 10 Mz
SNT 45 ms

Varker 1 [T1 ]
37.28 dar

Ref 40 dBn 9.784000000 GHz

a Offet 476 BB

“Att 5 dB

-

500 MHz/ Stop 10 GHz

18.AUG.2015 12:01:47
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728-757MHz Mid MSK 9-150 kHz 728-757MHz Mid AWGN 9-150 kHz

® ‘RBN 10 Kz Varker 1 [T1 ] ® 'RBN 10 Kz Varker 1 [T1 ]
VB 100 KHz 40.49 cen VBN 100 Krz 34.95 chr
Ref 48 dBm Attt 5dB “SNT 145 ms 65.870000000 kiHz Ref 48 dBm Attt 5dB “SNT 145 ms 65.870000000 kiHz
offfet 46]5 B offfet 46]5 B
Fac A Fac
5
[1 = [1 =
™ [ ™ =
v
o 2
1 1
c c
\%[ S| 10 gF 10 = X SR 10 gF 10
\ D1 -13 ¢Bm D1 -13 ¢Bm
-=c |-=c \
- -ac n
. fAR A A R e N oY PP
I = I
(Mg fr v v A A~ A
|- =
start 9 kiz 14.1 kiz/ Stop 150 kHz Start 9 kiz 14.1 kiz/ Stop 150 kHz
Date: 24.MAR.2016 09:40:02 Date: 24.MAR.2016 09:48:57
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728-757MHz Top MSK 9-150 kHz
® “RBN 1 KHz

VBN 10 kHz
At 5B SNT 145 ms

varker 1 [T1 ]
-54.43 cBr
38.140000000 Kz

D1 -13 ¢iBm

% &
—

AnAp, AL A

14.1 kHz/ Stop 150 KHz

Date: 18.AUG.2015 16:43:06

728-757MHz Top MSK 30MHz-727.9MHz

® “RBN 100 kHz

VBN 1 MHz

Varker 1 [T1 ]
—29.62 dBr

Ref 38 dBm ‘At 5 dB SIT 70 s 727667366667 MHz
offfet 48o B
aC L]
=
Ve [
v
1
e
e
D1 -13 dBm
sP  10dF 10 .
o x
—aC
e WWWWWWW“MWWW
&
e
Start 20 Mz 69.79 Miz/ Stop 727.9 Mz

Date: 18.AUG.2015 16:44:23

728-757MHz Top MSK 1GHz -5GHz *

® “REN 1 MHz

Marker 1 [T1 ]

VB 10 Mz -22.12 dBr
Ref 41 dBm ‘At 5 dB SNT 35 ms 1513600000 GHz
Fac offiet 285 B Varkgr 2 L1

-31.82 dBr
1906800000 GHz |
kY
=Y |

Ve

2 v}
1c

o

-ac

DL 43 4P —Io .
1
o
2
—ac
)-Lw -

—aC
-5

Start 1 Giz 400 MHz/ Stop 5 Gz

Date: 18.AUG.2015 16:46:18

728-757MHz Top MSK 150 kHz-30MHz

®

RBN 10 kHz varker 1 [T1 ]
VBN 100 kHz -50.44 dBr
Ref 38 cBm At 5B SWT 300 ms 189800000000 Kz
offfet 4slo B
ar =
1 =]
e [
V!
-
c
F-ac
DL -13 ¢Bm
SP 10 gF 10 ™"
F-ec
[—3C
F—<c
[
=
Start 150 kiz 2.985 MWiz/ Stop 30 MHz
Date: 18.AUG.2015 16:43:44
728-757MHz Top MSK 757.1MHz-1GHz
® *RBN 100 Kz Marker 1 [T1 ]
VBN 1 Mz —20.62 cr
Ref 48.5 dBn At 5 dB SWT 430 ms 757100000000 MHz
offfet 46]5 B
Fac Lal
.
m .
e [
v
B
[1c
c
ShP 10 gF 10 ™"
F-ac
D1 -13 ¢Bm
-
o
A "
35
L =c
Start 757.1 Mz 42420 Wiz/ Stop 5 Gz
Date: 15.APR.2016 11:28:02
728-757MHz Top MSK 5GHz-10GHz
@ RBN 1 MHz Varker 1 [T1 ]
VBN 10 MHz -35.78 dBr
Ref 41 cBm ALt 5B SIT 45 ms 9.807500000 GHz
[ac offset 48]0 B
[ g]
w
-
[ad
20 v
Fac
e
Fac
SAPL 18 ¢ 1o -
|-z
F-ac
1
e
Fc
&0
Start 5 G 500 MHz/ Stop 10 Gz

Date: 18.AUG.2015 16:46:50
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728-757MHz Top AWGN 9-150 kHz

® PRBW 1 KHz Marker 1 [T1 ]
VB 10 kHz -58.15 dBr
Ref 40 dBmn SAT 145 ms 38.140000000 kHz

ac Offget  47(6 B

Att 5dB

sHt B 10

Start 9 kHz 14.1 Kiz/ Stop 150 kiHz

Date: 18.AUG.2015 12:04:17

728-757MHz Top AWGN 30MHz-727.9MHz

® “RBIN 100 KHz

VBN 1 MHz
Ref 40 cBm ‘At 5 dB SNT 70 ms
a Offfet 4716 B

Marker 1 [T1 ]
-30.44 B
727052550000 MHz

sAt B o

Stop 727.9 Mz

Date: 18.AUG.2015 12:06:03

728-757MHz Top AWGN 1GHz -5GHz *

® “RBI 1 MHz

VBN 10 MHz
Ref 40 cBm ‘ALt 5 dB SNT 35 ms
a Off$et 476 B

Varker 1 [T1 ]
23.83 dar
1.510000000 GHz

kL |

sAt B o0

Stop 5 Gz

Date: 18.AUG.2015 12:07:32

728-757MHz Top AWGN 150 kHz-30MHz

@ RBN 10 KHz

Narker 1 [T1 ]

VBN 100 kHz -48.18 dBr
Ref 40 cBm ‘At 5 B ST 300 ms 194.775000000 kHz
a Offfet  47(6 B
Lo el
N |
x iV
1
rc
b o -
sAPt BE o0 o
a0
r-ao
F—ac
il
mm TR WINPT ATROPT ATy " RN
Start 150 kHz 2.985 MHz/ Stop 30 Mz
Date: 18.AUG.2015 12:05:04

728-757MHz Top AWGN 757.1MHz-1GHz

“RBN 100 kiz Varker 1 [T1 ]
VBN 1 Mz 26.20 dar
Att 5B SWT 25 ms 757.100000000 M-z

Ref 42.4 dBm

24.29 MHz/

Date: 14.APR.2016 15:21:46

Date:

728-757MHz Top AWGN 5GHz-10GHz

RBN 1 MHz
VBN 10 MHz
SNT 35 ms

varker 1 [T1 ]
37.31 dBr
Ref 40 dBm ‘ALt 5 dB 9.851250000 GHz

a Offset  47/6 B

sAPt BE o0

§

500 MHz/ Stop 10 Gz

18.AUG.2015 12:07:59
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728-757MHz Top MSK 757.1MHz-1GHz #

®

Ref 43.3 dBm

‘At 5 dB

“RBN 50 kHz
VBN 500 Kz
SNT 100 ms

Marker 1 [T1 ]
~16.72 B
757100000000 MHz

Offfet 462 B

[Fac
kY
Y -
[ad
c
Fic
[Fc

= SH Pdhn—2

Date: 7.JAN.2016 10:55:11

24.29 MHz/

728-757MHz Top MSK 9-150 kHz

® “RBN 10 KHz Varker 1 [T1 ]
VB 100 Kz —40.78 cbn
Ref 48 cBm At 5B SSIT 145 ms 65.870000000 Kz
offfet 46]5 B
[4c Lal
=
1 5
e [
v
o
1
c
x" SWA| 10 gF 10 ¥
D1 -13 dEm
-2
-
il
b \,-J"’_/m
s AT VAPV ST SRy
Eosc
Start 9 kiz 14.1 ke/ Stop 150 Krz

Date: 24.MAR.2016 09:40:27

728-757MHz Top AWGN 757.1MHz-1GHz #

<% RBN 50 kHz. varker 1 [T1 ]
VBN 500 Kz -22.87 dBn
Ref 43.3 dBn “Att 5 B SNT 100 ms 757100000000 MHz

offfet 48[ B |

Fao
Lol
T
L
1 =M
v
v
20
Fao

=TT 5
S8 53 P —X i

24.29 MHz/ Stop 1 Gz

Date: 7.JAN.2016 10:57:18

728-757MHz Top MSK 9-150 kHz

® RBV 10 kHz Marker 1 [T1 ]
VB 100 KHz -36.38 dan
Ref 48 dBm At 5B “SNT 145 s 67750000000 Ktz
offfet  46]5 B
[ Lal
=
1 R
e [
v
x
1c
c
SWP 10 gF 10 T8
o1 13 Jem
=T
F-ao
1
4
I b
a0
f-so
start 9 kiz 14.1 KHz/ Stop 150 kiHz

Date: 24.MAR.2016 09:49:30
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862-894MHz bottom MSK 9-150 kHz

® “RBN 1 KHz
VB 10 kHz -58.35 cBn

Ref 33 cBn At 5B SNT 145 ms 38.445500000 kHz
azlz B |

varker 1 [T1 ]

Start 9 kHz 14.1 KHz/ 150 kHz

[F-5C
-
R e o gy
Stop
Date: 18.AUG.2015 15:58:09

862-894MHz bottom MSK 30MHz-861.9MHz

® “RBN 100 Kz Marker 1 [T1 ]
VBN 1 Mz _13.43 cBn
Ref 48.4 cBn ‘ALt 5B ST 85 ms 861900000000 MHz
offfet 46]4 B
Lo 4
@
R
e =
v
x
1
c
sw| 1049F 10 -
Fac
D1 -13 {Em
=
e
" bt N " k
e , Msg v L Yot
£-5C

Stop 861.9 Mz

Date: 15.APR.2016 13:12:44

862-894MHz bottom MSK 1-5GHz*

® RBN 1 Mz

Marker 2 [T1 ]
VB 10 MHz —33.57 cn
Ref 40 dBm ALt 5 dB SAT 35 ms 1.997000000 GHz
a offfet 47[3 B Vartdr 1 [T1[1
25.66 B
- 1 zoacodoon c|mE
[1 =
[ad
x
v
1
c
-0
sA B o .
=
1
a0
I~ “‘"‘I
g
50
-0
Start 16 400 MHz/ Stop 5 Gz

Date: 18.AUG.2015 16:03:35

862-894MHz bottom MSK 150 kHz-30MHz

<® RBN 10 kHz varker 1 [T1 ]

VBN 100 kHz -52.18 dBn
Ref 33 dBn ‘At 5 B SNT 300 ms 150.000000000 kHz

1
L

=

-3,

Start 150 krz 2.985 MHz/ Stop 30 Mz

Date: 18.AUG.2015 15:59:06

862-894MHz bottom MSK 894.1MHz-1GHz

@ ‘RBN 100 Kz Marker 1 [T1 ]
VBI 1 Mz 34.08 clr
Ref 40 dBn Att 5dB SNT 65 ms 894.100000000 MHz
x Oofffet 47]3 B
a Lal
[1 e
o]
X M.
1
c
F-o

Stop 1 Gz

Date: 18.AUG.2015 16:01:12

862-894MHz bottom MSK 5-10GHz

@ “RBN 1 Mz

VBN 10 MHz
Ref 40 dBm ALt 5 dB SWT 45 ms
a Offget  47(3 B

Start 5 Gz 500 MHz/ Stop 10 GHz

Date: 18.AUG.2015 16:02:53
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862-894MHz bottom AWGN 9-150 kHz

® RBN 1 KHz Varker 1 [T1 ]
VBN 10 kHz -55.98 dBr
Ref 36 dBn At 5B SWT 145 ms 38.140000000 kiHz
Offyet  46[7 B
a
L]
1 P
v
(AVE
1c
c
-0
D1 -13 ¢Em
- SRy 10 gf 10
_ar e
[0
[-ac
[-50
1
I
4YNaN \ A 4
v AT AT YW
Center 79.5 kriz 14.1 kHiz/ Span 141 kHz

Date: 18.AUG.2015 11:07:46

862-894MHz bottom AWGN 30MHz-861.9MHz

® “RBN 100 KHz varker 1 [T1 ]
VBN 1 MHz 28.29 dBrr
Ref 48.4 dBn Attt 5dB SWT 85 ms 861.699542169 MHz
off} a6la B
Lo m
B
[1 =
e =
™
gy
Fac
[C

sw 10gF 10

Date: 15.APR.2016 12:14:15

862-894MHz bottom AWGN 1-5GHz*

® “RBN 1 MHz Marker 1 [T1 ]
VBN 10 Mz ~24.06 cBn

Ref 43 dBn At 5dB SNT 35 ms 1.727875000 GHz

Sty 36 4 10 =

Start 1 Giz 300 MHz/ Stop 4 GHz

Date: 18.AUG.2015 11:12:47

862-894MHz bottom AWGN 150 kHz-30MHz

@ RBN 10 kHz Marker 1 [T1 ]
VBN 100 kHz -49.19 dBr
Ref 36 cBm ‘Att 5B SWT 300 ms 214.675000000 kHz
offfet 46]7 B ”
a
Lel
[ nE P
=
o
1
c
-1
D1 -13 ¢Bm
L S 10 gf 10
ac e

Date: 18.AUG.2015 11:08:51

862-894MHz bottom AWGN 894.1MHz-1GHz

<® RBN 100 kHz Marker 1 [T1 ]
VBN 1 MHz -28.47 dBr
Ref 43 dBn “Att 5 dB SWT 85 ms 894.442914286 MHz
[ oot _aalz8 ]

S8 33 G —10 ax

Date: 18.AUG.2015 11:11:58

862-894MHz bottom AWGN 5-10GHz

® “RBN 1 MHz Marker 1 [T1 ]
VB 10 MHz -35.04 dBrr

Ref 43 dBm ‘At 5B SAT 45 ms 9_819000000 GHz
[ aslz e ]

S8 D1 }Eﬁ ﬁﬂ 10 TR

b

Start 5 Giz 500 MHz/' Stop 10 Gz

Date: 18.AUG.2015 11:13:25
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862-894MHz bottom MSK 500MHz-861.9MHz # 862-894MHz bottom AWGN 500MHz-861.9MHz #
® *RBV 50 KHz Marker 1 [T1 ] ® *RBN 50 Kriz varker 1 [T1 ]

VBN 500 kHz 19.48 cBr

VBN 500 KHz 30.10 cBr
Ref 43.3 dBn ALt 5dB SNT 145 ms 861.900000000 MHz Ref 43.3 dBm ALt 5dB SANT 145 ms 861.845578947 MHz
off] a6l2 B ] [ —offhet asl> B ]
a a0
Lal Lal
L u L el
a ar
[1 = [1 =8
- M Lo v
1c 10
C c
[ 1C 53 E E [ 1C 55 = E
S S G —2 e S 5 G —2 re
= =
[F-aC [-3C
-ac F-c
Start 500 Mz 36.19 MHiz/ Stop 861.9 Mz Start 500 Mz 36.19 Mz/ Stop 861.9 Mz
Date: 7.JAN.2016 11:05:58 Date: 7.JAN.2016 11:08:22

862-894MHz bottom MSK 9-150 kHz 862-894MHz bottom MSK 9-150 kHz

® “RBN 10 KHz Varker 1 [T1 ] , .
VBN 100 KHz 40.51 cBn ® RBW 10 Kz Varker 1 [T1 1
Ref 40 dBm ‘At 5 dB “SAT 145 ms 64930000000 Kz VB 100 Kz 89-14 cBn
Ref 40 dBn ALt 5dB SNT 145 ms 63.520000000 kiHz
a offfet 47]2 B
a Offfet 47]2 B
Lal
x* 0 Fae "’
= =
[ad =
x o ™ |
[AVE
[F1c
1
C \C
ok I
- 1 -1 m J_“‘ .
G (£ AT - st 5P 10 -
|—=c \ |—=c
[ -
1
I-ac I-ac .
et
o] U ] L nfrnngy
- -sc
& —6C
start 9 kiz 14.1 kHz/ Stop 150 Krz Start 9 kiz 14.1 kiz/ Stop 150 Kz
Date: 24.MAR.2016 10:28:23 Date: 24.MAR.2016 10:30:28
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862-894MHz Mid MSK 9-150 kHz

® “RBN 1 KHz Marker 1 [T1 ]
VB 10 kHz -58.37 cin
Ref 33 cBm Att 5B SNT 145 ms 38.140000000 Kz
az]3 B |
ES
Lgl
S
1 =
[ad
. V]
e
F-1c
D1 -13 gEm
[T sr 104F 10 -
F-ac
Fac
F-sc
1
R VAR Ve
Start 9 kHz 14.1 KHz/ Stop 150 kHz

Date: 18.AUG.2015 16:06:43

862-894MHz Mid MSK 30MHz-861.9MHz

® “RBN 100 kHz Varker 1 [T1 ]
VB 1 Mz -34.73 B
Ref 33 dBn At 5B SWT 85 s 861. 796012500 M-z
azlz s |
kY
L]
2
1 e
g
™M
1c
Fe
[-ac
D1 -13 ¢
[T s 104F 10 -
[-ac
F—ac
-ec
Start 30 Mz 83.19 MHz/ Stop 861.9 Mz
Date: 18.AUG.2015 16:08:48
862-894MHz Mid MSK 1-5GHz*
® “RBN 1 MHz varker 1 [T1 ]
VB 10 Mz 21.50 cB
Ref 33 dBn At 5B SWT 35 s 1756000000 GHz
azlz s iy 2 [T1] |
C
3383 cBr
1.997000000 Gz |
£y
1 e
|4
™M
1c
Fe
[-ac
D1 -13 ¢
L 1
Xawr 10 10 -
[F-ac
»L.." "
-sc
-ec
Start 1 Gz 400 MHz/ Stop 5 Gz

Date: 18.AUG.2015 16:10:28

862-894MHz Mid MSK 150 kHz-30MHz

® RBN 10 KHz varker 1 [T1 ]
VBN 100 KHz -52.43 dBn
Ref 33 cBm ‘At 5 B SNT 300 ms 150.000000000 Kz
- e 1
L]
[~
m
- IV
XS
. A
[*sd 10dr 10 -
Fac
F—c
e
Start 150 kHz 2.985 Mz/ Stop 30 Mz
Date: 18.AUG.2015 16:07:43
862-894MHz Mid MSK 894.1MHz-1GHz
® ‘RBN 100 Kz Narker 1 [T1 ]
VBN 1 MHz —32.68 B
Ref 33 dBEm ‘At 5 B ST 65 ms 894325087500 Mz
- e 1
L]
[~
- ™
XS
. S
[*sH 104dr 10 -
aC
F-ac
Start 894.1 Mz 10.59 Mz/ Stop 1 Gz
Date: 18.AUG.2015 16:09:39
862-894MHz Mid MSK 5-10GHz
® “RBN 1 MHz Varker 1 [T1 ]
VBN 10 Mz 37.95 b
Ref 33 dBm ‘At 5 B SNT 45 ms 9820500000 GHz
- e 1
L]
[~
. ™
c
S S
[T 10dFr 10 .
=<
1
hotugen w S LT ]
=
F-ec
Start 5 Giz 500 MHz/ Stop 10 Gz

Date: 18.AUG.2015 16:10:57
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862-894MHz Mid AWGN 9-150 kHz

® “RBN 1 Kz Varker 1 [T1 ]
VBNV 10 kHz -57.45 dBr
Ref 37 cBm ‘At 5B ST 145 ms 10.410000000 kHz
offfet  46]7 B
Y Lel
v
[F1c
[C
F-ac
D1 -13 ¢iBm
| s 104dr 10 -
o
=
Fa
7]
Fan ] A
v A VAV
Start 9 kiz 14.1 kiz/ Stop 150 Kriz
Date: 18.AUG.2015 11:16:13
862-894MHz Mid AWGN 30MHz-861.9MHz
® ‘RBI 100 Kz Marker 1 [T1 ]
VBN 1 MHz —27.48 dBr
Ref 37 cbm At 5B ST 85 ms 850907425150 Mz
offfet 46]7 B
a Lgl
v
e
S
F-ac

D1 -13 ¢Bm

Date: 18.AUG.2015 11:18:33

862-894MHz Mid AWGN 1-5GHz *

® “RBN 1 Mz Varker 2 [T1 ]
VBN 10 MHz =3
Ref 37 cbm At 5B ST 35 ms 2.632500000 Gz
Offfet 467 B Markgr 1 [T1]]
- —2f 58 dn
1.75550( GHz | =
L o BN
m [T
v
1c
S
F-ac
D1 -13 dEm
SWA| 10 ;rf 10 TE
-
>
M i |
F-sc
e
Start 1 G 400 MHiz/ Stop 5 Gz

Date: 18.AUG.2015 11:20:39

862-894MHz Mid AWGN 150 kHz-30MHz

®

RBN 10 kHz.

VBN 100 Kz

“Att 5 B SNT 300 ms

Marker 1 [T1 ]

—49.83 B
408725000000 KHz

offfet 46]7 B ”
el =
1 8
e [ &
v
[1c
c
F-ac
D1 -13 ¢Bn
S 10 gF 10
b oo >
[—=3C
b
1
@Mﬁmﬂ YT ¥R YE 0\ PR, AR
Start 150 kHz 2.985 Mz/ Stop 30 MHz

Date: 18.AUG.2015 11:16:59

862-894MHz Mid AWGN 894.1MHz-1GHz

RBV 100 kHz
VBN 1 Mz
SNT 85 ms

®

Ref 37 cBm Att 5 dB

Marker 1 [T1 ]
—26.55 B
896.038169811 M-z

Off$et 467 dB

15

m |
Fac
Fc
-ac

Date: 18.AUG.2015 11:19:33

862-894MHz Mid AWGN 5-10GHz

RBN 1 MHz
VBN 10 Mz
SNT 45 ms

varker 1 [T1 ]
-37.67 dBr
9.798000000 GHz

D1 -13 ¢Bmn

SIP 10dF 10

3

500 MHz/

Date: 18.AUG.2015 11:21:13

Page 62 of 225

Stop 10 GHz.



862-894MHz Mid MSK 9-150 kHz

® “RBN 10 kHz Marker 1 [T1 ]
VB 100 KHz 40.33 cBn
Ref 40 dBn ALt 5dB “SNT 145 ms 65.870000000 KHz

a Offtet 472 B

el |

[iVE

Start 9 kHz 14.1 kHz/ Stop 150 Kz

Date: 24.MAR.2016 10:29:03

862-894MHz Top MSK 9-150 kHz

® “RBI 1 Kz Varker 1 [T1 ]
VBN 10 Kz

-57.55 B
Ref 33 cBm ‘At 5 dB SNT 145 ms 38610000000 kHz

sw 10 df 10

Start 9 kHz 14.1 kHz/ Stop 150 Kz

Date: 18.AUG.2015 16:14:37

862-894MHz Top MSK 30MHz-861.9MHz

® ‘RBN 100 Kz Marker 1 [T1 ]
VBI 1 Mz 34.10 cor
Ref 42 cBm At 5B SIT 85 ms

861.900000000 M-z

1 208 GBm

Start 30 Mz 83.19 MHz/ Stop 861.9 Mz

Date: 18.AUG.2015 16:17:19

862-894MHz Mid AWGN 9-150 kHz

® 'RBN 10 Kz Varker 1 [T1 ]
VBI 100 Kz 38.07 cbn
Ref 40 dBm Attt 5dB SNT 145 ms 65.870000000 kiHz
x offfet 47]2 B
Lo 4
=
o [ [AV]
1
C
=y
SR 1 15%(?“ 10 =
| \
-
1
- flon,
] " o]
s
—6C
start 9 kiz 14.1 kiz/ Stop 150 kHz

Date: 24.MAR.2016 10:30:55

862-894MHz MSK Top 150 kHz-30MHz

@ RBIN 10 Kz Varker 1 [T1 ]
VBN 100 Krz -51.27 cir
Ref 33 dBm ‘At 5 B SAT 300 ms 150_000000000 KHz
Mo yEwT ]
=
2o
1 =8
[ad
v
1
c
F-1c
DL -13 ¢
[ sW 1odr 10 -
[—aC
-
L
"ﬁ
Start 150 kz 2.985 Miz/ Stop 30 Mz

Date: 18.AUG.2015 16:15:14

862-894MHz Top MSK 894.1MHz-1GHz

<% RBN 100 kHz Marker 1 [T1 ]
VBNV 1 NHz -15.26 dBr
Ref 48.4 dBn “ALt 5 dB SWT 15 ms 894.100000000 MHz
Offset 464 dB
Fac "
=
-
v
™
x
1
c
SR 10 gf 10
5
F-0
D1 -13 ¢Bm
20
a0
== I I I 1 I I I 1
Start 89%4.1 Mz 10.59 MHz/ Stop 1 Gz

Date: 15.APR.2016 13:17:44
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862-894MHz Top MSK 1-5GHz * 862-894MHz Top MSK 5-10GHz

® “RBN 1 MHz Marker 2 [T1 ] ® “RBN 1 Mz Marker 1 [T1 ]
VB 10 Mz -33.67 cBr VBN 10 Mz -36.79 cBr
Ref 42 cBn At 5B SWT 35 s 1.997000000 GHz Ref 42 dBn At 5B SWT 45 s 9.791000000 GHz
Fac e ek 1 Fac T 1
~24.90 cBn
1.7 P00 GHz|IFY Lc]
a a
1 e 1 e
l.d l.d
o ™ o ™
[Fac Fac
Fc Fc
[-ac [-ac
S4RDL 2B ¢Bn . SAIDL ABQEm -
-z -z
[-ac [-ac
1
" Y o
e Fc
-ec -ec
Start 1 Giz 400 MHz/ Stop 5 Gz Start 5 Giz 500 MHz/ Stop 10 Gz
Date: 18.AUG.2015 16:19:06 Date: 18.AUG.2015 16:19:43

862-894MHz Top AWGN 9-150 kHz 862-894MHz AWGN Top 150 kHz-30MHz

® RBN 1 Kz Varker 1 [T1 ] ® “RBN 10 Kz Varker 1 [T1 ]
VB 10 kHz 58.65 cBr VB 100 Kz 49.06
Ref 37 dBm Attt 5dB SANT 145 ms 10.880000000 kHz Ref 37 dBm “ALt 5 dB SWT 300 ms 150.000000000 kHz
offfet 46]7 B offfet 46[7 B ”
[ m [
o [ d
™ iV
1 1
c c
-1 -1
D1 -13 ¢Bm D1 -13 ¢Bn
SR 10 gF 10 - SR 10 gF 10 -
- e - e
-ac |-ac
I Fc
L
-sc
1
YQ‘V\ A A A
\RAZms U Sl AT i A TAVAL A A IVAAANY T T T T T YT AT e
start 9 kiz 14.1 kiz/ Stop 150 Kz Start 150 kiz 2.965 WHz/ Stop 30 Mz
Date: 18.AUG.2015 11:24:37 Date: 18.AUG.2015 11:25:33

862-894MHz Top AWGN 30MHz-861.9MHz 862-894MHz Top AWGN 894.1MHz-1GHz

® *RBWV 100 kHz Marker 1 [T1 ] ® RBW 100 KHz Marker 1 [T1 ]
VBN 1 MHz 33.90 dar VBW 1 MHz -27.84 dBv
Ref 37 cBm At 5B SNT 85 ms 861401856287 MHz Ref 48.4 cBm ‘At 5 B SNT 15 ms 894.100000000 MHz
Offet  46[7 B Markgr 2 [T1(] Offfet 46|14 cB
a 3890 dBn
b 737 . 463700590 MHz |IEL Fac Lal
e
e 1
[T N o
AV V]
1c
20
c L
10
[-ic
D1 -13 ¢iBm ¢
SWP| 10 gf 10 - SIF 10 gF 10
[-2c TE . ¥
D1 -13 ¢Bm
[ = 2o
2
| ac
i [ [ [ | [ [ [ 1 E-S— I I I I I I 1
Start 30 Mz 83.19 MHz/ Stop 861.9 Mz Start 894.1 Mz 10.59 MHz/ Stop 1 Gz
Date: 18.AUG.2015 11:26:29 Date: 15.APR.2016 12:16:38
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862-894MHz Top AWGN 1-5GHz * 862-894MHz Top AWGN 5-10GHz

® RBW 1 Mz Marker 1 [T1 ] \% RBN 1 Mz Varker 1 [T1 ]
VBN 10 MHz -25.52 dBr VBN 10 MHz -35.50 dBr
Ref 43 cBm ‘At 5B ST 35 ms 1784000000 Gz Ref 43 cBm ALt 5B SIT 45 ms 9.812500000 GHz
o praEw ] o e 1
Lel =
x Far
=Y - 1 8
- v - v
1 o
c c
BTz 3 Facs;
Sy 30 Gy 10 ar SRy 305 G —10 -
-2 -2
e F-ac -
M N rm 3
b Fac
[F-&=C [-&o
Start 1 G 400 Miz/ Stop 5 Gz Start 5 Gz 500 M/ Stop 10 GHz
Date: 18.AUG.2015 11:28:22 Date: 18.AUG.2015 11:28:57

862-894MHz Top MSK 894.1MHz-1GHz # 862-894MHz Top AWGN 894.1MHz-1GHz #

® “RBN 50 kHz Marker 1 [T1 ] ® RBN 50 kHz. varker 1 [T1 ]
VB 500 KHz ~22.61 cBr VBN 500 kHz -30.08 dBn
Ref 43.3 cBm At 5B SNT 45 s 894100000000 MHz Ref 43.3 B At 5B SWT 45 s 894100000000 MHz
[ —offter 4s]> ] [ offet as5[> B ]
ac a0
Lal Lol
) a
m [T m[
- ™ - v
[F1c [
Fc c
T e -0 T E
SBpy S Y —2 a Py 5% Yn —=2 ax
o =T
[
Ei:{ ‘g

Start 894.1 Mz 10.59 MHz/ Stop 1 GHz Start 894.1 Miz 10.59 Mz/ Stop 1 Gz

Date: 7.JAN.2016 11:13:21 Date: 7.JAN.2016 11:14:48

862-894MHz Top MSK 9-150 kHz 862-894MHz Top AWGN 9-150 kHz

@ RBW 10 KHz Marker 1 [T1 ]
VBN 100 KHz —39.85 cBn
Ref 40 cBm Att 5B “SNT 145 s 65.400000000 KHz ® RBW 10 Wiz Varker 1 [T1 ]
VBNV 100 kHz -39.01 d&r
a Offfet 47,2 B Ref 40 cBm ‘At 5 dB ‘SWT 145 ms 66.810000000 kiHz
Ca] a offfet 47|z B
- A
el
m = m
™ | o
Ve
x ™M
1C
Fac
C
C
(— 7,
st B o - [ "
. SIWP " 10
- :
\ Foac
[F-ac
F-ac
i 1
L ¢
Fac
. Lo | [ A e A
[ s
—6C e
Start 9 kiz 14.1 kiz/ Stop 150 Kz Start 9 kz 14.1 Kiz/ Stop 150 kHz
Date: 24.MAR.2016 10:29:43 Date: 24.MAR.2016 10:31:30
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862-869-894MHz Bandedge

MultiView --| Spectrum 2

RefLevel 2300 s8m  Offset 47
ALE 0ds & SWT

MSK

Mode futo Sweep

20 dim

0 dm

-13.000 dam

20 dim

40 dim

-0 dim

CF 868.8 MH2
_—

1001 pts 200.0 kHz/ Span 2.0 MH2

Date 5MAY 2016 093348

| Spectrum 2

Ref Level 3500 dom Offset 47
ALt DdB & SWT

oo

Maasuring... W nwARAT

MSK

2 kHz
5 ® VBW 300kHz Mode Auto Sweep

30 dBm:

20 dim

10 dam

1 -13.000 den

20 o

=30 d8m

-0 dbim

-0 d8m

CF 860.2 MHz

Date: 5 MAY 2016 09:40:35

1001 pts 200.0 kHz/ Sian 2.0 MHz

—
Measuring... SORRIINED e
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AWGN

Multiview | Spectrum 2 .'

Ref Level 47.00 d&m Offset 47 34 dif @ RBW 50 kHz
ALt SdB & SWT 505 & VBW 300 kHz Mode Auto Sweep

oo

40 dorm

30 dém

20 dim

10 dam

o dim

-10 d8m

20 dbm

-30 dom

40

50 dlim: b
1

CF 870.0 MHz 1001 pts 1.0 MHz/ Span 10.0 MHz
il Muasuring...  SOLLIOEE e

mITAl g

Date: 5 MAY 2016 10:1741

AWGN

Multiview | Spectrum 2

Ref Level 47.00 d&m Offset 47 34 dif @ RBW 50 kHz
ALt SdB & SWT 505 & VBW 300 kHz Mode Auto Sweep

oo

1 Frequenc

40 dorm

30 dém

20 dim

10 dam

o dim

-10 d8m

20 dbm

-30 dbm

40

50 dbm
CF 869.2 MHz 1001 pts 1.0 MHz/ Span 10.0 MHz
Measuring...  EEIIRNN e 100536 ¢

Date: 5 MAY 2016 100536

Modulation type

Measured
Level
(dBm)

Frequency
(MHz)

Limit
dBm

868.8000 -17.06

MSK

-13

MSK

869.2000

-17.75

-13

AWGN

866.5000

-30.63

-13

AWGN

871.5000

-29.15

-13
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1930-1995MHz bottom MSK 9-150 kHz

® “RBN 1 kHz varker 1 [T1 1
VBI 10 kHz -55.49 dBn
Ref 36 cBm At 5B SNT 145 ms 38.140000000 Kz
offfet  48[1 B
3
Lel
[1 M7
[ad
(AVE
1
c
[F-ac
D1 -13 ¢Bn
L SWel 10 gf 10
—oc s
=S
I
[--5C
1
- ) A
Paee A ot
Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 19.AUG.2015 12:03:40

1930-1995MHz bottom MSK 30-1MHz

@ ‘RBN 100 Kz Marker 1 [T1 ]
VB 1 Mz —38.54
Ref 36 dBn “Att 5 dB SAT 100 ms 887.140500000 MHz

Offget 48[1 dB Markdr 2 [T1]] ”

784202000000 MHz|IFY

[1 e
v
v
1c
c
10
D1 -13 ¢Bm
| o0l 10gr 10

Start 30 Mz 97 MHz/ Stop 1 Gz

Date: 19.AUG.2015 12:05:18

1930-1995MHz bottom MSK 1.996-5GHz

1930-1995MHz bottom MSK 150 kHz-30MHz

® “RBN 10 Kz Varker 1 [T1 ]
VBI 100 Krz —50.55
Ref 36 dBm ALt 5dB SAT 300 ms 150.000000000 kHz
offfet 48[1 B ”
[
=
[ R
e
v
ic
[C
[-1C
D1 -13 {Em
L SR 10 gf 10
a0 1
r-ao
[ o
L
3 ik
L AL ki

Date: 19.AUG.2015 12:04:19

1930-1995MHz bottom MSK 1-1.929GHz

® “RBN 1 Mz Marker 1 [T1 ]

VBN 10 MHz 25.07 dar
Ref 36 dBn ‘ALt 5 dB SWT 10 ms 1929000000 GHz

offfet 48[1 B ”

DL -13 ¢Bn

Start 1 Gz 92.9 Mz/ Stop 1.929 GHz

Date: 19.AUG.2015 12:06:14

1930-1995MHz bottom MSK 5-10GHz
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® “REN 1 MHz Marker 1 [T1 ] @ RBI 1 Mz Marker 1 [T1 ]

VBN 10 MHz -20.42 dBrv VBN 10 MHz -36.69 dBr
Ref 36 dBn “Att 5 dB SAT 25 ms 1.996000000 GHz Ref 36 dBm ALt 5 dB SAT 45 ms 9.852000000 GHz
offfet 48[1 B offfet 48[1 a8 ”
3 a
L] L]
1 L o e
[ad v
v v
1 1
c c
F-ac F-ac
D1 -13 ¢Bm D1 -13 ¢Bm
s . "
o SIP| 10 gf 10 T b o= AP 10 gf 10 I
- =
1
oy vy N e
u PN AR A o -
Fac e
[F-8C 50
[--ec [-ec
Start 1.996 GHz 300.4 MHz/ Stop 5 GHz Start 5 GHz 500 MHz/ Stop 10 Gz
Date: 19.AUG.2015 12:07:01 Date: 19.AUG.2015 12:07:35

1930-1995MHz bottom MSK 10-15GHz 1930-1995MHz bottom MSK 15-20GHz

@ ‘RN 1 MHz Marker 1 [T1 ] @ RBN 1 Mz Mvarker 1 [T1 ]
VB 10 MHz ~35.53 din VB 10 MHz 492 cor
Ref 36 cBm ‘Att 5B ST 45 ms 14.968000000 GHz Ref 36 cBm ‘At 5 B SWT 45 ms 17.069000000 GHz
offfet 48[1 B offfet  48[1 aB ”
3 <o
L] =
[ B [1 P
[ad lad
v v
1 1
c c
L Foac
D1 -13 {Em D1 -13 {Em
| s\ 10gF 10 - | ool 10dr 10 -
= =S T
" " N » - P " it iy
Ty 9 e b il aaad e
F-ac Fac
[F-8C 80
[--ec [-ec
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